| XGa161L ‘

HE + ML= B lm

BulldozeYP artList




XxG4161LPYE T
T R E R nﬂ

T LR EEY:
ENGINE AND DRIVE SYSTEM



SR A
Engine Assembly



XG4161L PSE T
TG T

sy LA K Engine Assembly

A5 " F # L Bk &
No. Spec. Name Q' ty Remark
1 .13l}1‘.'}[1ﬂﬁ .GBQS-I.E -Ei :Spring Washer | 22 |
9 11020080 GB70.1-M12X100 'WR&T Screw 2
3 13010009 GB93-18 o Washer 4
4 10020122 GB5782-M18X120 WRE: Bolt 4
5 10020106 GB5782-M12X60 we Bolt B
6 10020100 GB5782-M12X70 WRE: Bolt 5
7 10030045 GB5783-M12X45 WRE Bolt 9
8 23080062 Sl Diesel Engine 1
9 33080428 £ -1 ‘Washer 6
10 33080429 whE Washer 6
11 33080425 ® 5 Washer 6
12 33080426 ") Washer 6
13 133080423 £ Washer 4
14 125050249 HE '‘Bush 4
15 33030291 23 Block 4
16 36060260 13 Bolt 4




B-Ixc-.'ugu
xeva T # H #

BRHRSR
Cooling System




XG4161LPYE T
T HE ﬂa

AH ZE% Cooling System

b=l S 0 % i o &
No. Spec. Name Q' ty Remark
I 81210242 #Iﬁ.ﬂl | [protection Hood 1]

2 13020004 GB96-12 et ‘Washer 8

3 10030038 GB5783-M12X25 |#fle Bolt 8

4 81210243 A Protection Hood 1

5 10030116 GB5783-M22X80 #Rk: Bolt 2

6 33080296 4 i Washer 2

7 30450042 HiR Plate 2

8 33080417 #F ‘Gasket 14

9 10030040 GB5783-M12X35 #g#2 Bolt 6

10 13010006 GB93-12 |Eﬁ Spring Washer 24

11 13020012 GB97. 1-12 Iﬁm Washer 12

12 30200875 !ﬁﬁ Plate | 2

13 (36050286 b Sl ‘Steam Hose 1

14 25070005 LGS Clip Ring 2

15 11020040 GB70. 1-M12X35 #R%T ‘Screw 4

16 136050272 A Asbestos Pad 1

17 82070403 FARW Under Water 1

18 81210201 () Valve 1

19 25070002 PHFHE Clip Ring 4 440" $64
20 21050189 B ‘Rubber Tube 1

21 (82210275 R Wind Guide Cover 1

22 10030037 GB5783-M12X20 k2 Bolt 12

23 '25210368 i) Network 1

24 25210367 & Network 1

25 25210367 GB6170-M12 L 35 Nut o2

]
&

21050162 R Rubber Tube 1




E-IXG41E1L
xoma ¥ # E #

AHIZRS Cooling System

s Bk S # i o &
No. Spec. Name Q' ty Remark
27 '3ﬁn5un35' ﬁwiﬁmﬁﬁ Hose | |1

28 25070006 KEFR Clip Ring 2 @117 19|
29 23090046 T 8 A A Radiator Assembly 1

30 10030069 GB5783-M16X50 SRE: Bolt 4

31 13020014 GB97. 1-16 gl Washine 4




XG4161L POm T
e HE IEM

Rt RS
Fuel Supplies System




PR eSS 245 Fuel Supplies System

5
No.

PDM

—

13020020
13010007
10030052
36050218
25070006
20080007
22060098
20040049
20080230
36050039
20040052

tﬂmqmm.n.mm

—_— e e e
e by = 2

22060097
20030111
10030038
13020012
81210128
21010090
20030113
16030029
21010019
20030114

I3 Mi-—-l-"l-vn—l-.—-u—-
mt-:::mm-ntmm.p-

O
Spec.

81040310
(GB96. 1-14
‘GB93-14

GB5783-M14X35

G1/4"

G1/2"

GB5TB3-M12X25

GB97. 1-12

JBoB2-14

R A

B
i

L 3e2
B0
WO
H ARk
BRI
ek
ek fh
B
3k

ERIR

ek

L 2
giidl

I 5+
R Rk
3k
gl

T Sk

3k

% L8

Name

Fuel Tank Assembly

Washer
Spring Washer
Bolt

Tubing Placed
Clip Ring
|Adapter

Ball

Adapter
Adapter

Hose

Adapter

Ball

Adapter

Bolt

Washer

Fixed Card
Adapter
Adapter
Washer
Adapter ~

Adapter

1

o oy B

L

W &
:Q, t_‘l" Remark

$117 19




XG4161L
*THME !E.I

H 3 E B R
Output Unit Assembly

,1,1'

M 104
Fig.104



3 E B Output Unit Assembly

)
No.

[

u:m-:mmfp-mm

PDM

25050176

82070410
20080287
82070409
82070411

82070408

25210406
36060198
16010034

65 0 -4

Spec. |
T
HHmE
L o3
R
A
EH R
e
o 9
OFt % &4

% L

Name

Ring

Lubrication Management
Bolt

Lubrication Management
Lubrication Management
Lubrication Management
Dutput ngice

Plug

O—Ring

/6 (N 2id

22
1
11

1

Q'ty:Ramark

32, 5x3. 65

10




XG4161L

—_—

T EHEER

O

HH %8 R Rk
Output Unit Assembly
S
%

i
i

R
|

B 104
Fig.104

11




G

B T XG4161L

xama ¥

B &

W A4S M Torque Converter Assembly

5
No.

i om =1 h o s e e =

b ek e i s e
‘er.nvhm'[\il-‘ﬂ

PDM

23020070

13010006
10030040
25050192
82070407
13010005
10030029
10030022
13010004
25050245
33040402
25050247
25050246
36060258
14010037
12040030
22090035

O
Spec.

GB93-12

GB5T83-M12X 35

GB93-10
GB5783-M10X 30

GBST7B3-M8 X 40
GB93-8

GBI1-1.6X 16
GB6178-M6

HOh %
£l

e

07 M
A
1]

iR

L s

4

5
A=
S
i
Ak ik
i

A

g A

£ i

Name

Torque Converter

Spring Washer
Bolt

Iﬂ—Ring

Tubing Assembly
Spring Washer
Bolt

Bolt

Spring Washer
Ring

0il Filter Flange
Gasket

Ring

Stud

Pin

Nuts

il Filter Pieces Together

ok &
Q' ty Remark
: !
12
12
1 2L7X3a5
1
2
2
4
4

12




XG4161L
T HE M

BT
XGMA

H 3 E
Output Device

F 106
Fig.106

13



B T XG4161L

xoma ¥

# B B

A3 'E Output Device

P
No.
1

LR il L] =]

W o0 =2 &

PDM
10030042

13010006

16020042
12010034
13030025
15020047

16010094
13040016
15010048
14050035

16010068

10030044

16010093

13010005
10030034
14050046

R

Spec.
GB5783-M12X40
B93-12

‘GBB12-M64x2

GBE58-64
(B283-N213

GR3452. 1-132x2. 55

GB893. 1-125

GB276-6214

GB1096-18x50

GR3452, 1-136x3. 55

GB5783-M12X45

GB3452. 1-128x3. 55

GBO3-10
GB5783-M10x45
GB1096-20x63

253

(i

il 7R i
of R
i 5

el

B Eh iR
S
OFF W &} i
ke

[5S

el
A&
i

et
OFF w4t MR

iR e

L2
A K k.

SR e

OFF: & # M
ke

Lk

4

e

it

£ ¥

Name
Bolt

Spring Washer

Bearing Cap

0-Ring
Nut
Washer
Rolling
Bearing
0-Ring
Gear
Sleeve

Ring

Rolling
Key
‘Shaft
0-Ring

Bearing

Bolt

Bearing Cap
Bearing
0-Ring

Gear

Gear

Spring Washer
Bolt

Key

it &
Q'ty_Remark

6
6
1
2

| o T =~ Q. I

[

o 0O =

110x5.7

14




XG4161L P T
T HE B XGMA

HH1%EE Output Device

5 SO o % i R F

No. Spec. Name Q ty Remark

27 et Shaft !

28 16010094 GB3452. 1-132x3.55 OFE#F 0-Ring 2

29 1l 2 s Bearing 1

30 15010037 GR276-6213 b L R Rolling 1

31 B g Gasket 1

32 & Bearing Cap 1

33 16010038 ©cB3452. 1-40X3.55 OFfEd4iHE 0-Ring I

34 HE Bush |

35 ) Gasket |

36 M) Seal 1

a7 i Cover 1

38 13010003 GB93-6 i Spring Washer 4

39 10030008 GB5783-Méx12 ik Bolt 4

40 iR Bearing 1

41 16010092 GB3452.1-87.5x3.55 |OFf 5 M 0-Ring ]

42 13040026 GB894. 1-40 A5 Ring 1

43 15010038 GB276-6208 7 54 & Rolling |

44 14050045 GB1096-14x36 & Key !

45 feEhih Shaft !

46 1% 1 Gear 1

47 [ Sleeve 1

48 13040046 GB893. 1-85 F45H Ring 1

49 15010047 GB276-6209 iR Rolling 1

50 13040041 GB894.1-45 4 Ring 1

51 16020044 JB/704224-95x3.1 OFF 55 0-Ring 1

52 S s Bearing 1

15



E-Ixauﬁu
xoma B B B #

HA2ER Output Device

5 M % L o &8

PDM
No. Spec. Name :Q'ty_Remark

53 10030028 GB5783-M10X25 &Rk Bolt 4

16



—

XG4161L PYE T
T HEE B XGMA

m % J‘E\ ﬁi
FRAME ASSEMBLY

17



XG4161L
T HE B

IR

JE AR5 EHLR
STEERING CASE AND MAIN FRAME

4 201
Fig.201

18




XG4161L P9E
T HEMR XGMA

JEHF A5 AL STEERING CASE AND MAIN FRAME
ac) S 0 AT Ve k2 R R &
No. Part No. Name Q' ty Remark
1 82010468 fﬁﬁ?ﬁ*—imﬁ Case And Frame L |

2 10020118 GB5782-M22X90 Hg# Bolt 8

3 13010011 GB93-22 . Spring Washer 8

4 30610366 e h Cap 4

5 81210125 07044-13620 & Plug 3

6 16010034 GB3452.1-32.5X3.55 OFY#F&ME 0-Ring 6

7 36060198 07040-13618 &I Plug )

8 25060040 A FE24 Plug 12

9 16020041 JB/204224-145%3.1 ORI HE 3 0-Ring 1

10 30120561 4R Plate 1

11 13010008 GBY93-16 52 Spring Washer 4

12 10030063 GB5H783-M16X35 #ie Bolt 4

13 82210279 W RE 0il Gauge 1

14 16030028 GB982-12 i Washer 3

15 36010144 W Nipple 3

16 22100016 A B A Air Filter 3

17 33050092 b7 7 Cap 2

18 14010024 GB91-5X40 I% Pin 4

19 36060266 g Nut 4

20 36060265 e Bolt 4

21 13010007 GB93-14 el Spring Washer 10

22 10030054 GB5783-M14X45 i Bolt 10

23 82030247 g Cover 1

24 36050273 o g Gasket 1

19




< i R A
Bevel Gear And Shaft




XG4161L POE T
T HE lm

P55 BG4 Bevel Gear And Shaft

5 oM WS mE % L W &
No. Part No. Name Q' ty Remark
1 34040007 .14]—2}.—32112 Iﬂhﬁ'ﬁ Bevel Gear | 1 |
2 35030041 16Y-16-00015  Hi#h Cross Shaft 1
3 36060267 16Y-16-00023 iR Bolt 8
4 33080432 16Y-16-00022 @i}y Locking Plate 4
5 12030030 GB6171-MI8X 15U Nut 8
6 15020046 GB297-32215  #lk Bearing 2
7 33030292 16Y-16-03001 %4 Hub 2
§ 33070100 16Y-16-00012  #HEF Ring 4
9 36060294 16Y-16-00018  iRf} Nut 2
10 133080430 16Y-16-00019  #likR Lock Plate 2
11 10030026 GB5783-M10X 20 W2 Bolt 6
12 13010005 GB93-10 i Washer 6
13 36060268 07043-00108  HETE&RIE Tapered Plug 2
14 10030053 GB5783-M14X40 M Bolt 16
15 13010007 GB93-14 M Washer 16
16 36020189 16Y-16-06000 A% Support 1
17 36020187 16Y-16-05000 A48 'support 1
18 35040063 16Y-16-00017  Efr#Y Locating Pin 2
19 36020270 16Y-16-00024 i+ Nut 2
20 36020186 16Y-16-00020  ## Flange 1
21 33060306 16Y-16-00021  #%E Bushing 1
92 14020046 GB879.1-5%X20 Y Pin 1
23 10030028 GBS783-M10X25 #Rie Bolt 2
24 14020035 GB119.2-10X26 # Pin i
25 31060350 16Y-16-00016  #i) Locking Plate
26 33080431 16Y-16-00025  #ijr Locking Plate 2

21



B T XG4161L
xoma ¥ B #

BaEaa#H

STEERING CLUTCH




XG4161L PYE

T HE B

XGMA

¥ n) B5 4 %% STEERING CLUTCH

8 — R ST # # § & S 3G
No. Part No. Name Q' ty Remark
1 23020086 o Spring 4 -
2 23020072 131-21-43433 AW Gear Hub 2

3 23020073 131-21-43510 WHIHF Sealing Ring 2

4 23020082 131-21-43451 [E# Pressing Plate 2

5 23020080 141-21-33241 R Piaton 2

6 23020079 131-21-43520  #$EF Sealing Ring 2

T 23020074 144-21-12251 4 Pin 4

8 23020081 141-21-33161  #k% Flange 2

9 10030026 GB5783-M10X20 HE# Bolt 2

10 13010005 GB93-10 i Washer 2

11 23020075 131-21-43490 4R Lock Plate 2

12 23020077 131-21-43480 44 Pin 2

13 23020076 131-21-43540 R4 Bolt 2

14 23020078 01582-03024  igf} Nut 2

15 23020071 145-21-13121 ASFMEH A Lining 14

16 23020083 145-21-13132 HHEEEH (FF) Disc(A) 10

17 23020084 131-21-43440 AMEEEN (Z) Disc(B) 2

18 23020085 144-22-51110  #ph# Gear Hub 2

23




B T XGa161L

xama ® ¥ B #

] 204
Fig.204

24



SR
#1zh2% 1 BRAKE 1
5 — WS e # R ol &
No. Part No. Name Q' ty Remark
1 36210361 16Y-17-00010  #iMfk Valve Body 1
36210366 16Y-17-0028  ZZf@{k Valve Body 1
2 36210362 16Y-17-00004  {HIE Piston 2
3 36310364 16Y-17-00007  #H4E Bush 2
4 36210363 16Y-17-00006 %3 Piston 2
5 36060287 07043-00108  HETRiRa Tapered Plug 2
6 33070104 16Y-17-00009  F4EF Baffle Ring 2
7 36040034 16Y-17-00020 3 Spring 2
& 13040021 GB894. 1-25 P41 Check Ring 2
9 10030115 GBS783-M12X30 i Bolt 12
10 13010006 GBY3-12 g Washer 20
11 14020037 GB119.2-A12X38 ‘&Y Pin 8
12 33050099 16Y-17-00021 A Cover 1
13 33050098 16Y-17-00021 Zik Cover 1
14 33080456 16Y-17-00016  @riids Sealing Gasket 2 |
15 10030058 GBS783-M14X55 R Bolt 28
16 13010007 GB93-14 £ Washer 30
17 131200185 16Y-17-00011  fRisharae Bracket 2
18 10030130 GB5783-M16X45 i@ Bolt 8
19 13020014 GB97.1-16 gl Washer 8
20 36210365 07046-23016  ML%IEE Plug 2
21 82030249 16Y-17-03000 HAHF Cover 2
22 33080453 16Y-17-00012  H5#its Sealing Gasket 2
23 10030038 GB5783-M12X25 4B Bolt 4
24 81060066 16Y-17-31000 IE9 Rocker 2
25 33050100 16Y-17-00001 ik Cover 2

25



E- T XG4161L

xova ¥ # H #

HIzh#% 1 BRAKE 1

i) — WSS # L2 R FE
Ne. Part No. Name Q ty Remark
26 33080454 16Y-17-00003 'Eﬁﬁ .-Sealing Gasket 2

27 10030111 GBS783-M10X25 &Rk Bolt 10

28 13010005 GB93-10 i Washer 10

29 36030097 16Y-17-00014 ##% Rocker 2

30 10030045 GB3783-M12X45 4%k Bolt 4

31 10030050 GB5783-M14X30 #fEe Bolt 2

32 34070038 16Y-17-00031 ¥&F Roller 2

33 14030079 GB882-B16X40  Hifh Hinge Pin 2

34 14010017 GB91-4X25 i Pin 2

35 35030043 16Y-17-00017  #i Shaft 2

36 33070106 16Y-17-00015 F&%E ‘Spacer Bush 2

37 33070105 16Y-17-00013 FR3IE Spacer Bush 2

38 15030006 GB290 )ik Antifriction Bearing 2

39 25210404 EiiE:] 0il Seal 2

40 15030006 GB290 sl Antifriction Bearing 2

26




XG4161L
AR C e

Hizhag (2/2)
BRAKE

¥ 205
Fig.205
27



El T XG4161L
xama B B B #
Hllah452 BRAKE
T — MBS S £ 8 it &E
No. Part No. Name Q' ty Remark
1 -Slﬂﬁﬂﬂﬁdi.lﬁf-l'?—néﬂﬂﬂ ﬁ]ﬁ:ﬁ.ﬁﬁi. Brake Band 2
2 113010005 GB93-10 HE Washer 4
3 31040165 16Y-17-00008  FE3 Bracket 2
4 10030111 GB5783-M10X25 ke Bolt 4
5 12030026 GB6171-M20X1.5 #RE} ‘Nut 2
6 36030096 16Y-17-00024 R Rocker 2
7 35040065 16Y-17-00030 4 Pin 2
8 35040066 16Y-17-00032 ¥4 Pin 2
9 35060166 16Y-17-00025  fHesFr Stretching Screw 2
10 35040064 16Y-17-00033 |§# Pin 2
11 13020014 GB97. 1-16 el Washer 2
12 14010017 GB91-4X28 2| Pin 10
13 36210360 16Y-17-00018  ¥LHF3k Lever Head 2
14 82050215 16Y-17-06000  {H¥EaRiE ‘Adjusting Nut 2
15 30100938 16Y-17-00023  ¥EHAR Junction Plate 4
16 35050149 '04205-01848 %l Hinge Pin 4
17 33080455 16Y-17-00027 %[ Washer 4
18 82090138 16Y-17-02000  Hi&fF Shaft 2
19 36040033 16Y-17-00005  FHHE ‘Spring 6
20 82040691 16Y-17-05000 i 9kEeE Spring Seat 2
21 82040690 16Y-17-01000 S Spring Seat 2
92 10030050 GBS783-M14X30 R Bolt 8
23 13010007 GB93-14 gl Washer 8
24 36030098 16Y-17-00019  A#EH Rocker 1
95 36030100 16Y-17-00020 AIRW Rocker 1
26 36030099 16Y-17-00020 4R Plate 2




XG4161L T
T HHE lmuu

#ilzh 4% 2 BRAKE

5 i R T A k2 Fix it &
No. Part No. Name Q' ty Remark
27 14030079 GB882-B16X40 i Pin 4

28 25050192 07000-03022  #&M Seal Ring 2

29 34070038 16Y-17-00031 T Roller 2

30 16020038 JB/ZQ4224 0%Y i 0-ring 2

31 36060288 16Y-17-00002 i@k Bolt 2

29



&ALz

Final Drive Dear

/& 206
Fig.206

30



XG4161L B9F T
T HEBE l'

K ALEN % Final Drive Gear

i) oM W EA e # i (6 S
No. Part No. Na.me_ Q' ty Remark
1 34070037 '151.'—13—{10024 Ezhie Capstan 2
2 15020048 GB283-NJ314E/C4  jEah#iAR  Antifriction Bearing 2
3 15020049 GB283-NJ2311E/C4 ®azhfhi7R  Antifriction Bearing 2
4 33040416 16Y-18-00022 SKEhft Driving Disk 2
5 10030051 GB5783-M14x30 g Bolt 16
6 13010007 GB93-14 HE Washer 16
7 36060275 16Y-18-00025 i Bolt 2
8 33080442 16Y-18-00026 it Lock Plate 2
9 36060294 16Y-16-00018 L2 Nut 2
10 30060483 16Y-18-00023 i) Spacer 2
11 33020210 16Y-18-00021 7 e Bearing Block 2
12 22210046 07013-10090 BHES| 0il Seal 2
13 16020050 JB/ZQ4224-175X5. T 0%+t O-ring 2
14 10030040 GB5783-M12X 35 i Bolt 12
15 13010006 GB93-12 gl Washer 12
16 34020028 16Y-18-00018 st Gear 2
17 36210347 16Y-18-00017 i Key 6
18 33080443 16Y-18-00027 Bl Spacer 2
19 34010013 *16Y-18-00016 MR Shaft Gear 2
20 15020050 GB283-NJ2316E/C4 sk Bearing 4
21 36060277 16Y-18-00040 EE ‘Nut 24
22 33020215 16Y-18-00015 it Cover
23 33020211 16Y-18-00028 it Cover
24 10010050 GB32. 1-M10x25  #HfLig#:  Bolt 8
25 33080444 16Y-18-00039 i 4 Lock Mat 12
26 36050275 GB342-11-2 A WIRE
27 34020029 16Y-18-00036 K ki Gear Ring 2
28 36060276 i Bolt 24

K3



AL AR
Final Drive Case And Sprocket

’ 207
Fig.207

32




XG4161L B
T #F B M XGMA

LALDFEMEES Final Drive Case And Sprocket
e - e 5k % # Bt &
No. Part No. Name Q' ty Remark
1 33050093 16Y-18-00019 -;_Etamﬂ Gear Cover -

1 33050094 16Y-18-00020 #5iki%t Gear Cover 1

2 33080446 16Y-18-00037  #Fdf# Sealing Gasket 2

3 10030103 GB5783-M14X40 Bolt 74

4 13010007 GB93-14 H Washer 74

5 33020212 16Y-18-00041  Bizhif Dust Guard 2

6 10030028 GB5783-M10X25 S Bolt 20

7 13010005 GB93-10 L Washer 20 |

8 25210393 16Y-18-00034  AEHER 0il Seal 4

9 22210045 16Y-18-00035 OfE# i O-ring 4

10 33020213 16Y-18-00042  Bhzp Dust Guard 2

11 22210041 07000-05345 07z O-ring 4

12 33040418 16Y-18-00045  g4E#: Hub 2

13 10030018 GB5783-M8x25 |iglke Bolt 16

14 13010004 GB93-8 e Washer 16

15 36210351 16Y-18-00012 HfiHk Closing Piece 2

16 36060279 16Y-18-00011  igf} Nut 2

17 116020049 JB/ZQ4224-280 X OF¢ % & M O-ring 2

18 16020045 JB/ZQ4224-240 X 07 %5 0-ring 2

19 11020071 GB70. 1-M16X35 4T Bolt 2

20 13010008 GB93-16 i Washer 2

21 14020037 GB119.2-12X28 Pin 2

22 36210350 16Y-18-00014  BEfSikik Gear Block 18

23 36060273 16Y-18-00013 g4 Bolt 54

24 36060272 01803-02228  iRE} Nut 54

25 16020048 JB/ZQ4224-170 X OFF:# £ O-ring 2 |




75 oy | AHENGE 2 g oot ma |
No., Part No, Name Q ty Remark
26 'aauzuzm 16Y-18-00048 'ié Cover 2 |

27 16020047 JB/2Q4224~120.5¢ 5. T0TE# 3 g O-ring

28 114020026 GB]19. 2-16X 40 SETRY Pin 4

29 36020198 16Y-18-00043 ZEBdg Preventer plate 1

29 36020197 16Y-18-00044 Hbidg Preventer plate I

30 10030127 GB5783-M20 x 50 L Bolt 12

31 13010010 GB93-20 kil Washer 12

32 33020208 16Y-18-00047 i Cover 2

a4



T HE B

XG4161L . T

SKAEB BB,

Final Drive Shaft And Hub




@ T XG4161L

xama ¥

B W#

S A BN Final Drive Shaft And Hub

i R EAS
_ Part No. _

35010127 |16Y-18-00001 Ay
36060307 16Y-18-00031 i B
31810193 16Y-18-00030 a1
35040073 16Y-18-00032 ks
33070103 '16Y-18-00029 HhER
133070102 04071-00250 i 1 4
15020051 GB283-NJ2228E/C4 RN
34040008 16Y-18-00033 it
15020052 GB288-23220C/C3  VEENMIAR
33060315 16Y-18-00006 >
36020200 '16Y-18-00010 BHESIET
16020021 | JB/2Q4224-180X5. 7 0% 2}
10030039 |GB5T83-M12X30 SR
13010006 GB93-12 o))
92210044 '16Y-18-00009 WAL
25210394 16Y-18-00008 VEEhmE
16020199 ' 16Y-18-00007 i e
10030100 GB5783-M24X70  HRE
13010012 'GB93-24 Erol. ]
95210389 16Y-18-01000 HiE
14050048 GB1096-10X63 a
43080447 16Y-18-00002 #hy
33080473 16Y-18-00003 A
36060306 16Y-18-00004 R
33020209 16Y-18-00005 b
16020015 JB/7Q4224-135%3. 1 AL
10030122 GB5783-M18X45  #H:
13010009 GB93-18 i

# L

Name

Semiaxis
Nut
Snap Ring

Lockpin
Collar
Cirelip

Gear Hub

Antifriction Bearing

Cover
Seat

O-ring

Bolt

Washer
0-ring
0il Seal
Seat

Bolt

Washer

Bush

Key

Spacer
Locking Plate
Nut

Cover

O-ring

Bolt

Washer

2
2

2

)

2

Antifriction Bearing 2
2

2

2

2

2

36




XG4161L
T HEEM

I

T3
UNIVERSAL JOINT

& 209
Fig.209

37




B T XG4161L
xoama ¥ & B B

J A Universal Joint

L
No.
1

PDM

o B T

3 SN Ve

Part No.
16Y-12-00001
16Y-12-00002
GB5782-M10X45
(GB93-10
GB5782-M10X50

-l R
PR
23

ol

dR ke

% R

Name
Universal Joint
Terminal Pad
Bolt
Washer

Bolt

Rt &

(' ty Remark

38




XG4161L PE
T HBE IE =

AR HAH

Torgflow Transmission Case Cover

f 210
Fig.210

39



@ T XG4161L
xama B # B #

A Torgflow Transmission Case Cover

i
No.
1

PDM

-
3
4
5
6
T
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24 |
25

e 55 /DA

Part No.

144-15-25512

144-15-21670
07323-30200
07030-00252
07000-03048
01190-01008

'01010-31045

01602-01030
175-15-45530
175-15-45540
01124-31025
01602-01030
01580-01008
145-15-45830
145-15-45840

01010-30825

01602-00825
144-15-25530
07002-03634
144-15-25520

04020-01024

01010-31030
01010-31040
01602-01030
01640-21016

Feik
WAL R A
%k

WA

Ot i

friss
we
e

i
wHB
3k SR
gl
SR

LR
L i3
ol
ET
07 Ml
R

e

e

iR

i
gt

# L
Name
Case
Seat
Elbow

Breather Plug

0O-ring

Harness
Bolt
Washer
Cover

Sealing Gasket

‘Stud Bolt

Washer

But

Cover

Sealing Gasket
Bolt

Washer

Plug

O-ring
Sealing Gasket
Locating Pin
Bolt

Bolt

Washer

Washer

Hi #iE
ﬂ’ty_Remnrk
1

40




XG4161L

T HER

0§

ARG
IST Clutch




E-I_XG41E1L
xoma £ B B #

#—HE 4% 1ST Clutch

% WSS k4 Lo
PDM

No. Part No. Name

1 16Y-15-00034 =HEftk (—)  Housing

- 16Y-15-00033 SHEE Plug

3 09231-01430 #HEE Bush

4 0700063022 OFEM 0-ring

5 16Y-15-00032 SR Plug

6 04020 -01228 & Pin

7 16Y-15-00038 Hli A Bearing Block

8 01010-31030 #RE Bolt

9 01602-01030  #H@ Washer

10 07018-12605  EEHE Sealing Ring

11 [6Y-15-00039  PHAE A ML fk Cylinder

12 16Y-15-00035 M Valve Body

13 16Y-15-00036 Ik Plug

14 04260-00952  HAEK Steel Ball

15 16Y-15-00079 #EHEF Sealing Ring

16 16Y-15-00044 HHFH Sealing Ring

17 16Y-15-00045 HETEHTE Spring

18 04070-00120  F4HR Check Ring

19 16Y-15-00440 £ Pin

20 04070-00105 ¥4 Check Ring

21 16Y-15-00043 iR Piston

22 16Y-15-00080 &1k Sealing Ring

23 16Y-15-00037 i Lock Plate

24 04020-01024 Pin

25 01010-31030 &k Bolt

26 01602-01030  H:0H Washer

¥t #iE
Q' ty Remark
1
|

mmHMHU‘Iiﬂ

o 02 —_ b3 =

—

12
10

42




XG4161L POE T
T EBE EE

B—HE 42 1ST Clutch

5 DM LR R N 4 s ol &
No. Part No. Name Q' ty Remark
27 16Y-15-00078 'mamﬁwuﬁﬁ Gear Ring | & |
28 0406406525 41 Check Ring 1
29 16Y-15-00042 MM G850 Gear Ring 1
30 16Y-15-00069 #5455 Sealing Ring 1
31 16Y-15-00057 AP Sun Wheel 1
32 16Y-15-00048 474 #:44 Shaft 3
33 04065-03212  $4H8 Check Ring 3
34 04260-00635 Bk Steel Ball 3
35 16Y-15-00046 47kt Gear , 3
36 16Y-15-04000 -4l Needle Bearing 3
37 09233-03220  FHEEHE Thrust Washer 6
38 16Y-15-00068 #3 ‘Bush 1
39 GB283-87 [ TR Cylinder Roller Bearing |
40 16Y-15-00058 FLI 4 Check Ring 1
41 GB274-82 B Ball Bearing 1
42 16Y-15-00076 =#F7E#k (=) _ Housing 1
43 16Y-15-00088 4§2E Plug 2
44 04020-01228 44 Pin 2
45 16Y-15-00041 {4} Plate 2
46 16Y-15-03000 | JEEHE Dise 3

47 16Y-15-00073 g Spring 12

43




E-Ixsuau
xema ® # B #

w— —HEE A

2nd Clutch And 3rd Clutch

B 212
Fig.212

44



FEE BOL

P _=HE A2 2nd Clutch And 3rd Clutch
g | RESARS % L Sl
No. | _ Part No. Name Q' ty Remark
1 16Y-15-00075 DUk ‘Housing 1|

2 16Y-15-00088 R Plug 2

3 04020-01228 4 Pin 2

4 16Y-15-00061  HyHi%h Shaft 1

5 6B283-87 Bl T8k Cylinder Roller Bearing |1

6 04065-08530 bl Check Ring 1

7 16Y-15-00082  HiFA#{ESSM  Circlip For Shaft 1

8 16Y-15-00059 AP ‘Sun Wheel 1

9 04064-06525  $4M Check Ring 1

10 16Y-15-00070 —H4ITESE Planet Carrier 1

11 16Y-15-00051 472 50H0 Shaft 3

12 04260-00635  4AER Steel Ball 3

13 16Y-15-00046 TR Planet Wheel 3

14 16Y-15-04000  #%HHhA& Needle Bearing 3

15 109233-03220 Heh ‘Thrust Washer 6

16 16Y-15-00049 [ Gear Ring 1

17 16Y-15-00047  FLAI#5H Check Ring |

18 16Y-15-00053 @ EFE Seat 1

19 07018-12455 W Sealing Ring 1

20 16Y-15-05000 ¥ )L ERAlAR Bearing 1

21 16Y-15-00067 % HI$% Check Ring 1

22 16Y-15-00050  #HEF Sealing Ring 1

23 01010-31060  S§E Bolt 3

24 01602-01030  #/ Washer 3

25 16Y-15-00077 i Gear Ring 1

26 16Y-15-00026 53 PISTON 2

45



BIX

G4161L

# B &

#— =442 2nd Clutch And 3rd Clutch

lhiss]

27
28
29
30
3l
32

No.

PDM

# 5 AE

Part No.
16Y-15-00027
16Y-15-00025
16Y-15-00003
16Y-15-09000

16Y-15-00071

16Y-15-00073

R
T

AR
e H

o

# £
Name

Sealing Ring

Sealing Ring

Plate

Disc

Pin

Spring

¥k &

Q' ty Remark

o = B

46




XG4161L PSE T
T HE lnm

T o8
Reverse Clutch

213
Fig.213

47



a- T XG4161L
xoma £ & B #

Bk 48 Reverse Clutch

Fr%
No.

W 0o =1 o ot = W b =

[ ] MMb—-n—-r—-p—-n—-—np—-n—lu—-,—n
mﬁn—-amm-qmm.hum—-m

PDM

MRS

Part No.

16Y-15-0081

04020-01228
16Y-15-00016
16Y-15-00015

04064-07525

16Y-15-00085

07018-12455

16Y-15-00084
16Y-15-00031
04260-00635

04065-03815

16Y-15-00028
16Y-15-01000
09233-03820

16Y-15-00029
16Y-15-00030

09064-05020
16Y-15-00026

16Y-15-00027
16Y-15-00025
16Y-15-00003
16Y-15-09000
16Y-15-00083

— Heuid
e

PN L
(R
4
R
EHTF
AT AR
17 R
45k
1
TR
AR
e

£ #
Name
Housing
Pin
‘Sun Wheel
Bushing
Check Ring
Planet Carier
Sealing Ring
Shaft
Shaft
Steel Ball
Check Ring
Planet Carier
Needle Bearing
‘Thrust Washer
Gear Ring
Sun Wheel
Check Ring
Piston
Sealing Ring
Sealing Ring
Base Plate
Diac

Spring

R &FE
_Q'ty_Remark

L -

12

48




% D
xGMA

XG4161L
T HE M

AR A28

Forward Clutch

H 214
Fig.214

49




B T XG4161L
xama B # B #

AR B & 3% Forward Clutch

e

No.

W 08 =3 o o e LA b ==

Np-—-l.—-.—-—li—lr-ll—-h—-ln—-n—d

]
{=7]

PDM

HgsAne

Part No.

16Y-15-00024

16Y-15-00088
16Y-15-00002
16Y-15-00088
04020-01228

16Y-15-00022

16Y-15-00023

16Y-15-00007
0704300211

04020-01024

07000-05280

04020-01638
07000-62018
16Y-15-00008
07000-02145
07000-62018
01010-31450
01602-01442
16Y-15-00011
16Y-15-00009
04064-05020
07012-10095
GB276-82

04064-08025
16Y-15-00010

16Y-15-00012

—HE Ak
LS
FEAR
R

L 23
H
il R
HEHZ M 22

iz

O

il
OFE I
(A
R

gl
S
IR
P
gk
i B el 2K
il
FEf

OF %3 14

# R

Name

Housing

Plug

Plate

Plug

Pin

Bolt

Washer
Iﬂearing Block
Tapered Plug
Pin

O-ring

Pin

O-ring
Cover
0-ring
O-ring

Bolt

Washer
Shaft
Coupling
Check Ring
0il Seal
Radial Ball Bearing
Check Ring
Holder

O-ring

o &iE

Q ty Remark

L 5 T - TR T T 7= TR - SR - E S -

oy W e

50




R B 105

AR B &3 Forward Clutch

=t — S =4 L3 ik &
No. Part No. Name Q' tv Remark
27 01050-31480 -ﬂﬁt Bolt E

28 01643—31445 # Washer 1

29 16Y-15-00006 | —HEfTE 48 Planet Carrier 1

30 16Y-15-00017 'S#EHEF Sealing Ring ]

31 16Y-15-00013  7E@4s Spline Housing 1

32 16Y-15-00014 KH%: Sun Wheel 1

33 16Y-15-00015  1-#Ede Bushing 1

34 04064-07525 4 Check Ring 1

35 16Y-15-00018 7R %40 Shaft 3

36 04260-00635  4izk Steel Ball 3

37 16Y-15-00019  47i# Planet Wheel 3

38 16Y-15-10000 A ¢ 4R Needle Bearing 3

39 09233-03820  HEAdisl Thrust Washer -

40 16Y-15-00004 {58 Gear Ring 1

41 16Y-15-00026 %3 Piston 1

42 16Y-15-00027  #5ER Sealing Ring |

43 16Y-15-00025  #HIF Sealing Ring 1

44 16Y-15-00003  #4 Base Plate 2

45 16Y-15-09000  MEPE Friction Plate 3

46 16Y-15-00083 % Spring 12

47 16Y-15-00071 Y Pin 6

|



A RIE IR 1/2

Torqflow Transmission Control Valve

M 215
Fig.215

52



XG4161L PSE T
T HEE EB

AZH 1 Torqflow Transmission Control Valve 1

g
No.

W00 =1 o s L B e

Mmm.—-n—-l—-i—ll—lh--l—ll—-bﬂl—'
MHammqmm-&mmm:‘

PDM

RS e

Part No.
16Y-75-10000
145-15-45210
07043-00108
144-15-25110

07000-73022

07000-73025
07000-72016
144-15-25160
01010-31075
01602-01030
195-15-15671
175-15-45260
175-15-45220
175-15-45231
144-15-25210
09363-01053

01580-01008

144-15-25810

01010-31025

01602-01030
144-15-25420
145-15-45550
04965-03515

AL
)

]

07
i
OF¢ i
L4
i
T
Efrn
SEALN
5 o) T
2
2®y
XF
Lot

LE 2

=1L
3% BT
e EE

TF

% %
Name
Speed Change Valve
Valve Body
Plug
Valve Seat
O-ring
O-ring
O-ring
Bolt
Bolt

Washer

Button

Button
Valve Rod
Valve Rod
Plug
Fark

Nut

Plate
Bolt
Washer
Valve Rod
Locating Bush
Mat

R %E
Q' ty Remark
1
1
1

10

Lo T ]

o B S |

53



AR TR 2/2

Torqgflow Transmission Control Valve

FE 216
Fig.216

54



Rl & 0

ZHMB2 Torgflow Transmission Control Valve 2
e Fisii IR R AR £ R ot &
No. Part No. Name Q' ty Remark
1 '145—15-45111 :ﬁﬁ: Valve Body | 1

2 07042-20108 %7 Plug 2

3 144-15-25180 & Bolt 3

4 175-15-45170 iR Bolt 3

5 01602-01030 i Washer 6

6 145-15-45810 i Cover |

7 07000-73045  OFH O-ring 1

8 01010-31025 W@ Bolt 4

9 01602-01030  #:J Washer 4

10 145-15-45220  Z4[MFF Valve Rod 1

11 145-15-45390 Valve 1

12 180-14-25560 % Spring 1

13 287-15-15390 |fg Valve 1

14 145-15-45310 3% Spring 1

15 145-15-45320 9§ Spring 1

16 145-15-45230 g Valve 1

17 145-15-45240 4tk Stop Dog 1

18 04065-03815 4 Check Ring 1

19 145-15-45260  [El5hpHF Valve Rod 1

20 145-15-45150 [§% Valve Pocket 1

21 145-15-45420  $4k Stop Dog 1

22 04065-03815  $41g Check Ring 1

23 145-15-45510  #4% Spring 1

24 145-15-45380 j@#F Valve Rod 1

25 145-14-23720 &% Piston 1

26 145-15-45520 4% Spacer Sleeve 1

55




E-Ixeuﬁu
xoma T B B #

AR 2 Torqflow Transmission Control Valve 2

G i WSS ¥ it R &
No. Part No. Name Q' ty Remark
27 04065-03815  #4Hd Check Ring | 1 |

28 145-15-45910 &k Joint 1

29 07042-20108 BT Plug 1

30 145-15-45250 £ Sleeve 2

31 07000-73028 O O-ring 4

56



XG4161L
LR ETC &5

TR

Torqflow Transmission Lubrication Valve

B 217
Fig.217

a7



XG4161L
i:-mIl # B M

HHE® Torgflow Transmission Lubrication Valve

FFe
No,

*-Dmh-lmmn-h-ml\:

11
12
13
14
15
16
17

oy | D REAEE % # te T
Part No. Name Q' ty Remark
éznamaa '144-15—34%& 'ﬂﬁmﬁ Lubrication Valve | 1]
154-15-14110 1% {2 Valve Body 1
144-15-14130 I Valve Rod 1
175-15-14140 kS Guide Sleeve 1
145-15-44160  #% Spring 1
154-15-14150 % Cover 2
07000-73032 o O-ring 2
01010-50825  igip Bolt 4
01602-20825 i Washer 4
144-15-14150 % Cover 1
07000-73025 O I8 O-ring 1
01010-51025  dgpp Bolt 2
01602-21030 Washer 2
154-15-14160  ##in Sealing Gasket 1
01010-51055  igse Bolt 2
01010-51060  ag# Bolt [ 1
01010-51065 g Bolt E
01602-21030  #um Washer 4

a8




KG41E1LE-I
2T K B B XGMA

h H B

Torgflow Transmission Case




@ T XG4161L

xoma ¥ # E

2 71 RS A Torqflow Transmission Case

5
Nao.

T B - I T = > R~ 1 T - S - I - - B

3 Ml—'b—‘l—'r-"l-*l—:-l-l—l-n--l—l

=2
A

o 5 TN A |
Part No. .
80050046 A A RN
23140027 144-15-21006 fTEHHM
07044-13520  HRSE
07002-03634  OJEH
25210384 144-15-28120 | il
95050251 07000-03028  #3fHd
10030097 GB5783-M10X 60 &R
13010005 GB93-10
25050250 07000-03035  HF i
1uu3unzg;G55?33~u1u><30:ﬁ!ti
13020011 (GB97. 1-10 1
16Y-15-07000 | YEMEBAS
16Y-15-08000 ¥4 5E
07000-03045 O
07000-02075 (OB
16Y-15-00087 | 33%
16Y-15-00086 i
07000-62090  OFF:/
01010-51090 @
01010-51025 i
01602-21030 i
16Y-15-00005 | #
01010-51035 lﬂt;t
01602-21030  #/H
16Y-15-00021 &

16Y-15-00020

1

# i
Name

Traﬂ;missiun Assembly

Transmission

Plug Screw

O-ring

Pipeline

Seal Ring

Bolt

Washer

Seal Ring

Bolt

‘Washer

Filter Element

Filter Box

O-ring

0-ring

Spring

Cover

0O-ring

Bolt

Bolt

Washer

Plate

Bolt

Washer

Sleeve

Sleeve

—

da b3 = a0 2




XG4161L PYE T
T F M uE

BN FHRETHSEE Toraflow Transmission Case

7%

No.

26
27
28
29
30
31
32
33
34
35
36

PDM

25210378
21050163

25070002

25210375
82040679
10030028
10030031

MRS e
Part No.
07000-62018  OFEME
04530-02030 44T
16Y-15-00074 /%
04418-03060 4T
144-15-28131 @
M

$ 40 ¢ 64 RE R
144-15-28140 R &4
144-15-28150  fEAEm A4
GB5T83-M10X 25 i
GB5783-M10X 35

#

Name

%

L6 i i
Q' ty Remark
. 2 .

1

1

61



REF RPN

Torgflow Transmission Lever

ransmission
er -

Coy /;‘E\ﬁ 2\

]

=
-
el




XG4161L II
TR AR

BHEBRHPHF Torqflow Transmission Lever

4

No.

W0 00 =1 h o s W B3 e

MNNNNI—PI—EHU—II—FH—IP—‘I—IF‘
-#umm—lcmmqmm-h.mm-c

PDM

MBS E
Part No.
144-15-25560

144-15-25651

144-15-25632
144-15-25742
06120-02016
144-15-29110
144-15-25570
125-15-11530
04059-01010
144-15-25682
144-15-25670
175-15-45660
175-15-45650
07000-72008
01602-01030
01580-01008
144-15-25690
144-15-29120
144-15-25710
144-15-25592
01602-01442

01641-21016

0405002018
144-15-25820

% LS

Name

-WﬁﬁﬁﬁﬂﬁjwﬂMk

8
BIGATHE
#

A K
it
ol
i
B
#

&
£
o
VA
£
6

LS
5B
L 23
k1
i
JFOH

Axle
Lever

Pole

Needle Bearing

0il Seal

Washer

Bolt

Iron Wire
Pole

Cover

‘Washer

Bolt
O-ring

Washer

Nut

Pin
Bearing
Spring
Bolt
Washer
Washer
Pin

Plate

oE &
Q'Lylﬁemark
1




B J1 A AR A A

Torqflow Transmission Rear Cover




XG4161L PO
T HE M XGMA

B 1 B A RS % Torgflow Transmission Rear Cover
5 PDM WS MLE k2 i o EiE
No. Part No. | Name _Q' ty Remark
! 16Y-15-00052  JSffifh Cover P

2 07043-00211  #Epigs Tapered Plug 2

3 07043-00108 HE 2R o Tapered Plug 1

4 04530-02030  B4T Bolt 1

5 04020-01638 44 Pin 1

6 16Y-15-00072  # Gasket 1

7 01010-31240 iR Bolt 12

8 01602-01236 i Washer 12

9 16Y-15-00066 4Rk Seat 1

10 16Y-15-00065 Cover 1

11 07000-05160  OFEM 0-ring 2

12 16Y-15-00054  #}y Shim 8

13 16Y-15-00055 4 Shim 2

14 16Y-15-00056 4 ‘Shim 6

15 07012-20090  E&Eahd fﬂil Seal 1

16 16Y-15-06000  PIHEE THiZK  Conical Roller Bearing |

17 16Y-15-00062 4§} Nut 1

18 16Y-15-00060 54T Pin 1

19 16Y-15-00063  HFf Backing Ring 1

20 01010-30610 Bk Bolt 4

21 16Y-15-00064 444 Lock 2

22 01010-31460 & Bolt 4

23 01602-01442 A0 Washer 4

24 04020-01638 5T 1

25 07000-05445  OJEHE 1 |

26 01010-31845  Eg#R 7

27 01120-31840 g 1

28 01643-31845 @ 8

29 01582-11815 &£} 1

65




IIXG41E1L
xama ¥ # B #

1 € % &
TRACK MECHANISM



XG4161LPSE T
£ B ﬁnm

BFR

Track Frame

A 301
Fig.301
67



P T XGa161L

# B #

&% Track Frame

b i

No.
|

o - =+ TR - SUN <~ R

10
11
12
13
14

15
16

PDM

82010470
82010472
33060316
25210395
35050145
16070003
82080397
82080395
82080392
82080396
10030119
33080452
36060285
32060820
13010009
12020016
30200985
30200986
13010007
10030050

R ST N A

Part No.

16Y-40-00006
145-30-31320
141-30-31350
JB7940. 1-M10x1
144-901-2113
144-901-2123
144-901-2133
144-901-2143
GB5783-M18X40
01643-31845

141-30-32181
GB93-18
GB6170-M18

GB93-14
GB5783-M14X30

EAER
FEREEEE
HE
3
e

AR
AR
A3 MR
P EUR
4 LR
iR
Hi18
e
TARAT
$H

e 24
FEER

A1 AR
ot

e

# i

Name
v L.H
y R.H

Frame ass’
Frame ass’
Bushing
Seal

Pin
Fitting ,Grease
Guard, outer, L.H
Guard, outer, R.H
Guard, iner, LH
Guard, iner, RH
Bolt

Washer

Bolt

Collar

Spring Washer
Nut

Plate, L.H
Plate, R.H
Spring Washer
Bolt

it &
Q' ty Remark

24
24
10
10

10
10

12
12



XG4161L PYE
T H B .‘EIHI:E

KRRE

Recoil Mechanism




BT XG4157L

xama B

XG4161L

T A AR

FEEREE  Recoil Mechanism

No.
1

2
3
4
5
6
|
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25

5

PDM

82040683
82040682
10030071
10020033
13010008
82090135
33080440
31030263
10030119
10030040
13010006
16020046

33060310

25210188
35070082
25210388
36070042
13040041
33060311
33070101

41030259

16070003
36020194
25210386
25210385
16020045

R AT
Part No. _
16Y-40-11100 e
16Y-40-19100 AL
GRSTR3-M16x66  BREE
CR5TB2-M16x70  #REE
GB93-16 gl
Hk
167-40-11002 'R
141-30-14140 i
CRETS3-MIBX40  HRE
GB5783-M12X35  |#REE
GB93-12 i
]EHEQ4124rED35¢T’ﬂﬁ?ﬂﬁiﬁﬂﬁ
k3
195-30-13191 P
16Y-40-11005 H %
09370-00070 ELiE
07155-00720 TS EH
(B894, 1-45 il
141-30-34160 £E
74
i
B7940. 1-M10x1  #AF
16Y-40-11016 Wi o
GRS
141-30-34140  HE
TB/ZQ4224-240%5.7 0T% 1 24

% i

Name

- Yoke, frontidler. LH

Yoke, frontidler, RH
Bolt

Bolt

Spring Washer
Rod. (Welded)
‘Washer

Plate, Lock
Bolt

Bolt

Spring Washer
O0-ring
Cylinder
Valve, Lubricating
Pistion
‘Packing

Ring

‘Ring. Snap
Collar

Washer
Bracket

Grease Cup
Cover

Seal, Oil
Bushing

O-ring

o EE

Q' ty Remark

1
1
4

12

T0




XG4161L PO T
T H M IE

PR E3EE Recoil Mechanism

5 2 POM 8 TN VA £ Lo Hot  &iE
No. Part No. Name Q' ty Remark
26 10030082 (GB5783-M20x55 A Bolt 12

27 13010010 GB93-20 418 Spring Washer 12

28 36040032 16Y-40-11008  KHHE Spring, Recoil 2

29 10030038 GBS783-M12X25 4g# Bolt 16

30 81210259 LT Bolt 2

31 36020196 LB S e Pilot 2

32 12030050 GB6171-M36x3  W§E} Nut 2

33 31030260 16Y-40-11010  #ij Plate, Lock 2

34 10030025 GBS5783-M10x16 #R#: Bolt 2

35 13010005 GB93-10 i Spring Washer 2

36 30060481 16Y-40-11012  #ikk Cover 2

37 25050255 16Y-40-11011  #H# Packing 2

38 30050435 141-30-34270  #idR Cover 2

Tl




GEXS

Track Frame Cover

B 303
Fig.303

T2



XGa1 XG4161L
THEE B
SERE  Track Frame Cover
b ik S e # R W &
No. Part No. Name Q' ty Remark
1 10020116 1(;55?82—}!14}{8{! e Bolt | 2
2 13010007 GB93-14 Erat Spring Washer
3 13020013 GB97. 1-14 £l Washer
4 10030050 GB5783-M14X30 i Bolt
5 82020102 EFRBEY%  Cover, Lu 1
82020103 LHHFRBMEH  Cover, Ry 1
6 36060286 141-30-17160  4gis Bolt 2
7 13020011 GB97.1-10 nE Washer 4
8 14010011 GB91-3.2x16 i Pin 2
9 182020105 '16Y-40-07100 EPRBEM  Cover, Ly 1
82020104 16Y-40-08100 AHPHEEHE  Cover, RH 1
10 36060284 141-30-37310 e Bolt 2
11 32060816 AR e Seamless steel pipe 2
12 36060281 01590-13033 351 Nut 2
13 14010027 6B91-6, 3x50 4 Pin 2
14 82080393 16Y-40-04000 FEHHRLELR  support, LH I
82080394 16Y-40-05000 Lt e support, RH 1
15 10030125 |GB5783-M22X50 dgi Bolt 8
16 33080448 £l Washer 8
17 110030121 GB5783-M20X50 igtie Bolt 4
18 13010010 GB93-20 ol Washer 4
19 31040162 16Y-40-00001 A Cover, LH 1
31040161 16Y-40-00002  #5pjH Cover, RH I

73




EIIXG‘“E"L
xoma ¥ # E i

i ki gs¥o

Track Shoe

P 304

Fig.304

T4




XG4151LE.I

# B o

BB Track Shoe

B oy SRS % B R it |
No. | Part N, Name Q' ty Remark
1 25210398 'A-203-510-01 'Eﬁﬁ .Shcve, Track | 74 |

2 125210401 A-203-510-10 i Bolt 296

3 25210402 JB2984. 3-M20x1. 5 L Nut 296

4 A-203-510-03 A Link, Track,L.H 74

5 A203-510-02  #igan s Link, Track,R.H 74

6 A-203-510-04 #HhE ‘Bushing,Regular 72

7 A-203-510-05 WRYES 7| g Seal 144

8 A-203-510-06 e Pin 72

9 A-203-510-09 s Pin 2

10 A-203-510-07 WERE Bushing 2

11 A-203-510-08 SRR Seal 4

12 125210400 R Track ass'y 2

75



BHEHM
SUSPENDED STRUCTURE

] 305
Fig.305

6



g tock
AN SUSPENDED STRUCTURE
8 oy | BEEARE % T
No. Part No. Name Q" ty Remark
1 25050254 ﬁﬁiﬁﬁm Seal Dust | 2
2 82040680 T Equalizer 1
3 33060309 FHEE Bushing 1
4 35050144 LRV Pin 1
5 30610344 £t Lock Plate I
6 13010007 GB93-14 el Spring Washer 2
7 10030134 GB5783-M14x35 g Bolt 2
8 20040047 1QN9-12-02 H f 8 3k Elbow 1
9 10030008 GB5783-M6X 12 L ¥ Bolt 2
10 13010003 GB93-6 i Spring Washer 2
11 81210247 B sE-& Clip 2
12 81040249 e Tube 1
13 20030201 1QL-12-10 3l Nipple 1
14 116070003 JB7940, 1-M10X 1 A Grease 1

7






XG4161L E. T
XGMA

T HEE B
51545 Idler
) popv | R HSAHE % & e #a
Nﬂ._ Part No. | Name Q' ty Remark
25210397 G SF50 4 Front idler ass’ y | 2
1 16Y-40-03300 3| S4pk Idler 2
2 16Y-40-03003 3| 4p44 Shaft, Idler 2
3 07052-21624 sy Plug 2
4 07000-03055 05 0-Ring 4
5 16Y-40-03201  4hgs Bushing 4
6 16Y-40-03210 'S5 Bushing 4
7 04025-00512 k&% Pin, Roll 4
8 07000-05105 0% &%} pg 0-Ring 4
9 01010-01030 g Bolt 24
10 01602-01030  MaFsp Spring Washer 24
11 16Y-40-03005 i3 Ring, Seal 8
12 16Y-40-03006  0%YHg 0-Ring 8
13 16Y-40-03101  A=¥am Bracket ass” y L.Jf 2
14 16Y-40-03102  ikpeis Plate, Guide 2
15 16Y-40-03401 34 Bracket ass’ y R.H 2
16 16Y-40-03102  #EMeig Plate, Guide 2
17 16Y-40-03001  sEfirdy Bolt 4
18 01582-01613 &g+ Nut 4
19 01602-01648 %4 Spring Washer 4
20 01602-01648 3 Spring Washer 16
21 16Y-40-03004  {gusss Shim
22 16Y-40-03002  'fjke Cover 4
23 01010-31650  §@# Bolt 16

(i)




EIIXGMML
xema ¥ #F B #

XER

Track Roller

BO




XG4161L P T
¥ F m nam

XHE# Track Roller

No.

|
2
3
4
5
]
T
B
9

10
11
12
13
14
15
16
17

g

R TR

Part No.

25210391 141-30-36103
25210392 '141-30-36203

16Y-40-09100
16Y-40-10100
16Y-40-09002
16Y-40-03201
16Y-40-03210
04025-00512
07000-05105
01010-01030
01602-21030
16Y-40-03005

16Y-40-03006

16Y-40-09003
16Y-40-09001
07000-03055
16Y-40-09005
07052-21264
16Y-40-09004

18 10020117 GB5782-M18x70
19 13010009 GB93-18

£ R

Name

.-iiﬂiﬁﬁ?iﬁf* Track roller ass’ y

ML TEHRMY Track roller ass’ y

BB Roller Track, Single
XAZESE  Roller Track, Double
ZEELH) Shaft, Track, Roller
s Bushing

HhEE R Bushing

e Pin, Roll

O i 0-Ring

L s Bolt

B Spring Washer

HHET Ring, Seal

02 [l 0-Ring

A il Collar, Inner

b it Collar, Outer

O 1 0-Ring

i Ring

L § Plug

i Key

B Bolt

R Spring Washer

|32

W &
Q ty Remark

]
4
8
q
12
24
24
24
24
144
144

24
48

12
24

12
12
48
48

Bl




Fig.308



xrsuml.H.I

T HEE R

FEH ¥ Carrier Roller

)
No.

1
2
3
4
5
6
T
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22

PDM

B S

Part No,

2521ﬂ395 141-30-35103

16Y-40-06004
16Y-40-06005

GB297-64 (7210)

16Y-40-06006
16Y-40-06008
16Y-40-06007
07000-12085
01010-31025
01602-01030
16Y-40-03005
16Y-40-03006
16Y-40-06003
16Y-40-06002
07000-03120

07000-03055

04020-00616
04020-00616
04064-06020
07052-21624
16Y-40-06001
01010-51885
01602-01854

23 10030130 GB5783-M16x45
24 13010008 GB93-16

R

Rk
fERC 3t
VB0 e
i
R
FESC %
OF4 i
s
U
WH R
0% i
P
13 i
07 [y
O i
B
I8 H: 4
FE R

ity
Ll
0B
R
g

¥ L2

Name

it
Q' ty Remark

Carrier roller ass’ y

Roller, Carrier

Shaft, Carrier

Nut

Ring

Cover

O0-Ring

Bolt

Spring Washer
Ring, Seal
O-Ring

Seal

Collar
0-Ring
O-Ring

Pin, Dowel

Pin, Dowel
Ring, Snap

Plug

Support, Carrier Roller

Bolt

Spring Washer

Bolt
Spring Washer

4

4

+

Bearing, Roller 8
4

4

4

4

Roller

B3




@ T XG4161L
xema B B B T EF E B

Bl
GUARD

B4



XG4161L BT
. IR lam

HLEL SR

Hood

# 401
Fig.401

BS




E IXG41E1L
xour ® & E B
PUE E R HOOD
i S (— SRS % L ik &E
No. Part No. Name Q' ty Remark
| 10030039 GB5783-M12X30  #EE Bolt 18
9 13010006 GBA3-12 i Spring Washer 28
3 13020012 GB9T. 1-12 4 Washer 28
4 10030016 GBS783-MSX20 SRR Bolt 4
5 13010004 GB93-8 il Spring Washer 4
§ 13020010 GB9T7.1-8 4 Washer 4
7 30030288 i Plate 1
8 82020106 i Cover 1
9 ‘82020111 ABE = Braket 1
10 113020004 GB96-12 3 Washer 6
11 10030053 GB5783-M14X40 g Bolt 8 10.94%
12 13010007 GB93-14 H Spring Washer 8
13 13020013 GB97.1-14 ol Washer 8
14 30030285 (i s Plate 2
15 82080424 el Cover 1
16 36210302 R F Handle 2
17 10030040 GB5783-M12X35 i 2 g Bolt [ 4
18 10030038 GB5783-MI12X25 AR Bolt 6
19 36050279 % Edge Trim 1
20 25210365 MS866-3 i i Lock Plate 1
91 30030306 AR Plate 2
99 10020085 GB5782-M20x110 i Bolt 16 10.94%
93 13010010 GB93-20 i Spring Washer 16
94 130200156 GB97.1-20 Eroh Washer 16
95 10030066 GB5TB3-M16X45 HREE Bolt 4
96 13010008 GB93-16 g Spring Washer 4 o

86




XG4161L T
WEE..
PLELE AL HooD
5 oM RS £ L2 R &a
No. Part No, Name Q" ty Remark
27 13020014 GB97. 1-16 gl Washer 4
28 30160723 Hit Plate 2
29 82010475 i Cover 1
30 82020107 A Cover ]
31 11020024 GB70. 1-M19%45 g Bolt 6
32 110030010 GB5783-M6x 20 e Bolt 8
33 13010003 GR93-g i Spring Washer 8
34 13020001 GRY6-6 H Washer 8
35 82210302 AT Cover 2
36 82080425 A7 {5 Cover I

87



ML SR

Cylinder Bracket

1 402

Fig.402




XG4161L
TEE R

Y {T < 4n Cylinder Bracket

1
2
3
4
5
6
7
8
9

10
11
12
13
14

Frg
No.

PDM

16070003
35040067
36020179
36020178
25210369
33060303
33060304
16070006
10020107
33080422
12020016
82040678
10030060
13010007

MR

Spee,
JB7940. 1
144-70-15251
144-70-15260
144-70-15212
130-09-12370
144-70-15181
144-70~1517]1
JB7940. 2
GB5782

GB6170

GB5783
GB93

k2

Name
HHML0 X 1 .ﬂil Cup
ks Pin
it Cover
& - Fork
GEST Ring
HE Bush
#HE Bush
THAMIOX T  45° 011 Cup
SREEMISX 140  Boly
18 Washer
A8 Nut
74 Bracket
WENI4X65  Bolt
B 14 Washer

= R zn
Name Q' ty Remark

4
]
4
2
2
2
2
2
8
8
8

—

89




R

Fender

33, (19}
3l

(25) 29 28

p 403
Fig.403
90



XG;1:1: a. 'L
W FENDER
5y REE IS % T
No. .~ Part No, Name Q' ty  Remark
I 82020113 'Imﬁ Fender. R. H i |
2 30040161 16Y-51C-00006 il Plate 1
3 13020011 GB97, 1-10 A Washer 16
4 10030028 GB5783-M10x25 igpe Bolt 4
O 31060411 16Y-51-00007 g Cover 1
6 82080426 EE] 7] Pedal. R. H 1
710020019 GB5782-M10x100 Ly Bolt 12
8 10030038 GB5783-M12x25 LS Bolt 11
9 13020012 GB97, 1-12 oL Washer 22
10 30060552 16Y-51-00009 % Plate I
11 W Cab 9
1210030039 GB5783-M12x30 gpp Bolt 11
13 82080428 16v-51C-08000 Cover 1
14 82080430 16V-51C-06000 3 Cover 1 %ntmerm
82080431 16Y-51C-07000 b Cover 1 6+ wntm
15 32040133 16Y-51C-00007 $: Handle 2
16 82040732 16V-51C-12000 %42 Braket
17 82080434 16Y-51-14000 WA (17) Braket 1
18 10030052 GB5783-M14x35 g Bolt 6 10.9%%
19 13020013 GB97. 1-14 i Washer 18
20 10030053 GB5783-M14x40 igip Bolt 12 10. 945
21 82080432 16V-51-13000 %48 Braket 1
22 82080433 16Y-51-07000 J& Cover 1 it Botm
23 82040731 SE A Braket 1
24 82080435 16Y-51-15000 REMA A (%) Braket i
25 13020014 GB97.1-16 i Washer 40

81




# e FENDER

B oum R R T 4 R s A i
No. Part No. Name Q' ty Remark
26 10030065 GB5783-M16x40 'ﬂ{% Bolt i 8 10.9%
97 10030069 GB5783-M16x50 R Bolt 12 10,94
28 82080427 R Pedal.L.H 1

299 10030118 GB5783—M16x35 HfEE Bolt 6 10,94
30 §2040730 16Y-51C-04000 AR Fender. L. H 1

31 30010025 g Gasket 4

32 82040734 SR Braket 1

33 13010007 GB93-14 g Spring Washer 8

34 82040733 A58 Braket 1

35 10030066 GB5783-M16x45 U Bolt 14

36 13010008 GB93-16 i Spring Washer 14

97 82080429 16Y-51B-09000 LM Braket 2

92




XG4161L .
_'__Fﬁ . XGMA

A

Bottom Guard

¥ 404
Fig 404

93



B T XG4161L
xoma ¥ # B #

EHH  UNDER GUARD

5
No.
1

2
3
4
D
6
T
8
9

10
11

PDM

10030033

13010006
13020012
82030168
10030066
13010008
13020005
82030255
82030257
82030260
30030164

TN N

Part No.
GBH783-M12X30
GB93-12
GB97. 1-12

GB5TB3-M16X45
GB93-16

GBY6-16

L a5

kol

il
it

L 2
gl
H

R

Name
Bolt
Spring Washer
Washer
Plate
Bolt
Spring Washer
Washer
Cover
Plate
Cover

Plate

it &
Q' ty Remark
8

8
8
2
16

16
16




XGa161L T
£ HRE lau!m

R E S

Battery Cover

[i¥

H 405
Fig 405

95




B T XG4161L

xama B # B #

m¥EsE#% BATTERY COVER

8
No.

—

W oo =1 h &= L b

10

PDM

12020007

13010005
31030294
25050244
32040132
25050253
10030039
13010006
13020012
31040173

R ST VT

Part No.

GB6170-M10

GB93-10
16Y-07-19002
16Y-07-19001

16Y-07-20001
GB5783-M12X30
GB93-12

GB97. 1-12
16Y-07-20002

i

gl |
et
#i
it
AR
it

A

e

R

% w
Name

Nut

Spring Washer

Plate

Gasket
Connecting-rod

Gasket

Bolt

Spring Washer

Washer

Plate

| &
Q' ty Remark

G e e e B B B

—

96




—

XGa161L
T E LA

FEATHBR
Box And Flood

B 406
Fig.406
97



B T XGa161L
xama 2 # B #

#fHukR BOX AND FLOOR

] S SRS # i M &
No. Part No. Name Q' ty Remark
1 GB5782-M20x125 #REE Bolt 1 10.94%
2 25030043 23Y-51B-24000 (RAERE Absorber 6

3 33080461 23Y-51B-00010 M Washer 6

4 12020018 GB6170-M20 i £} Nut 6 104
5 30030311 it Plate 1

6 13020012 GB97.1-12 i Washer 20

7 10030039 GBS783-M12X30 i Bolt 12

§ 30030312 i Plate 1

g 82010485 16Y-51C-00000 HufAe Floor Braket 1

10 14010001 GB91-1.6x20 Pin 2

11 30060553 SRR Plate 1

12 82020112 16Y-51C-01000 LM Battery Cover 1

13 82010486 4 Spring Plate 1

14 10030028 GB5783-M10X25 HRE Bolt 4

15 13020011 GB97.1-10 il Washer 4

16 82010487 4 Braket 1

17 31050426 EH Plate 1

18 5] Cab 2

19 82030267 16Y-51C-02000 i Cover 1

20 10020085 GB5782-M20x110 #f: Bolt 1

21 GB5782-M20x130 e Bolt 4

22 10030038 GBST83-M12x25 MEE Bolt 8

23 82010488 ik Cover 1

24 30030307 i 4 Plate |

25 10030015 GB5783-M8x16  4Rie Bolt 4

26 13020010 GBT97.1-8 Rt Washer 4

o8




XG41E1L X
TrE SET

AR BOX AND FLOOR

S oy AHEARE % Wt % |
No. Part No, Name Q' ty Remark
27 30030309 i Plate 1
28 30030310 16Y-51C-12001 fg Plate 1
29 30030308 i 45 Plate 1
30 10030005 GB5783-M5X16  iggje Bolt 2




E-Ixuuau
xoma B # B B

AR RO
CHASSIS HYDRAULIC SYSTEM

100



XG4161L pawm T
T 4 E :Iaxm

BHBEBREE (1/3)

Torque Converter Piping

H 501
Fig 501

101



T XG4161L

# B

W A A % (1/3) Torque Converter Piping

No.

1

mm-ammw-mm

mmmt—‘t—ﬁl—'i—fl—ll—fl—lb—iHH
Mh—‘ﬁmmﬂﬂﬁmrﬁumﬂﬂ

PDM

82070446
25070046
36050208
16010080

82070447

13010005
10030029
10030067
16010088
22020056
25050260
16010084
20020019
82070444
21020315
82070442
16010031
16030027
82070450
21020308
82070449

122090037

i 5
Part No.

GB3452. 1-42. 5X3. 55

GBY3-10
GB5TE3-M10X30
GR5783-M10X50
GB3452. 1-31. 5X3. 55

CBJ40-B40L
07000-02075

GB3452, 1-21.2X3. 55

JB1000-M10X 1

1SL16L/L-550

GB3452, 1-25X 3. 55

JBa82-10

1SL16L/L-400

AR R
HE R
SR
OFt 5 B 1

A AU B WL T

gl

e

L33
OFe:# &1
Al AR R
OFF % R
OFE# i
R

A HME
b
B
O ¥+l
HAH

A5 o a2
o
e HH
Fiue AL

£ i
Name
Tube
Clamping Band
Hose
0-Ring
Tube
Washer
Bolt
Bolt
O-Ring
Pump
0-Ring
0-Ring
Plug Screw
Tube
Hose
Tube
0-Ring
Washer
Tube
Hose
Tube

Fine Filter

il &iE
Q' ty Remark
1
2

1

102




XG4161L
LN B 7O HE,

RIBHERER (23)
Torque Converter Piping

RS &
To Terque VErLOr —.-— e,
ﬂ:liaf Valve r 6

2 3 4 @) 53
\ e [
G‘? Q
l""‘-..
14
(3)
- 13
12 @) \l

(3)
(2) (2) f
{3{ ‘L }n\%
BB A 15 ms‘-("-‘?T (15)
;:t?:ﬁ:ﬁ:“m" \Q%ﬁ\ 18{1?1“6}

I 17
16

¥ s02
Fig 502
103



B T XG4161L
xoma B B M

Wi 11754 488 §% (2/3) Torque Converter Piping

L]
No.
1

2
3
4
o
6
7
B
9

10
11
12
13
14
15
16
17
18

PDM

82070434

10030029
13010005
16010031
82070448
10030031
21020306
82070435
16030027
20020019

10030067

21020308
82070439
10030097
16010084
82070451
25070011
36050276

WS MES

Part No.

GB5T783-M10X 30
GB93-10

GB3452. 1-25X 3. 55

GB5783-M10X 35
1SL16L/L-480

JB982-10
JB1000-M10X 1
GB5783-M10X 50
1SL16L/L~400

GB5783-M10X 60

GB3452. 1-21. 2X3. 55

2 T ) L
e

48
OFf ¥ &4l
[k 2 4 o
R

H

A U ]
Hen

HRIE

R

M
WA i

g
OFF 8

WA

R
BMERE

4 £

Name

Tube
Bolt
Washer

0-Ring

Tube

Bolt

Hose

Tube
Washer
Plug Screw
Bolt

Hose

Tube

Bolt
0-Ring

‘Tube

Clamping Band

Hose

oa &
Q’ty_Remark
1
6

12

— o= T <~ T

[ o R - T =

104




e

XG4151L ET
FHME ﬂ'E

BRI G (3/3)

Torque Converter Piping




E.Ixmuau
xova ¥ HF B #

W AR 9L % (3/3) Torque Converter Piping

i) PES MsME # L Rt &
No. Part No. Name Q' ty Remark
| 82070438 WEMWAME  Tube E
9 16010031 GB3452.1-26%3.55 OfE#HE 0-Ring 5
3 13010005 GB93-10 [ Washer 12
4 10030029 GB5T83-M10x30 L £ Bolt 2
5 10030097 GB5783-M10X60 i Bolt 2
6 82070433 WEE v Tube 1
7 82070436 AR E Tube 1
8 10030036 GB5T83-M10X55 i ¥ Bolt 6
9 16010079 GB3452.1-34.5X3.55 OfE# M 0-Ring 1
10 21020309 1SL20L/L-600 o Hose 1
11 10030031 GB5783-M10X35 i 8 ¢a Bolt 2
12 82070437 H HEEEERE Tube 1
13 21020307 1SL10L/L-450 o Hose 1
14 82070441 WSS  Tube 2
15 21020201 1SL20L/L-2050 W Hose 1
16 21020225 1SL20L/L-1650 o Hose 1

106



XG4161 AG4161L
t#mnEF”:

AR ARER
Steering Clutch Piping

4 504
Fig 504

107



B T XG4161L

xoma ¥

# B

B A 2845 % Steering Clutch Piping

FFe
No.
1

2
3
4
5
6
T
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

PDM

82070457

10030067
13010005
16010031
22020057
125050260
10030029
16010084
82070460
16030027
20020019
20040058
21020314
25070046
36050208
82070461
16010088
10030039
13010006
31100337
13020012
22090036
82070467
16010036
120070027
21020317

WSS

Part No.

GB5783-M10X 50
GB93-10

GB3452. 1-25X 3. 55

CBJ40-B32R

07000-02075

GB5783-M10X 30

GB3452. 1-21. 2X3. 55

JBag2-10
JB1000-M10X 1
209-26
1SL16L/L-650

GB3452. 1-31. 5X3.55

GB5783-M12X30
GB93-12

GB97. 1-12

GB3452. 1-37.5X 3. 55

FL-20
1SL32F/F-600

) BT
iR

£l
of#

A i) T 9 A L
O # H
Wi
OFt % 3 A

5 6 AR AR ()

HER
R

ek

bk
REFH
B IERE
Lk H o
OFF % 3 [

g 1o

HE12
FHaB LR
#4412
b R
M
Oft % 24
V22
e

% i

Name
Tube
Bolt
Washer
0-Ring
Pump
0-Ring
Bolt
0-Ring
Tube
Washer
Plug Screw
Adapter
Hose
Clamping Band
Hose
Tube
0-Ring
Bolt
Washer
Bracket
Washer

Filter

‘Tube

O-Ring
Split Flange

Hose

R &
Q' ty Remark

|

6

28

4

1

1

13
13

P

o5 TR

108




29 21020316 ISL16L/1.
30 82070465

31 36060292
32 82070459
33 22090037
34 82040714

Hose

fﬂmﬁiﬂiﬁ‘ Tube
L7 Bolt

WER Mg 19y (1 Tube
ek

Fine Filter

ﬁr&maﬂﬁ% Bracket




ﬁ%\ﬂ]ﬁﬁﬁﬁ%
Control And Relief Vavle

15. 16, 11 q___h 16. ﬂ

N
(12)

{E) -""‘“

ﬁ
tla} !‘.12}
/ 112} .--'{131
¥ 3
2"‘ 29, 30

Hlﬂiﬁ.—
o [\c{:tzrm NS

9

(6) / ®hb
,.P

(1)—o m)ua{ 12 \’

| (14).(23)
Eﬁﬁﬂﬁ'mﬂ cbl'.?}
'{:‘i;::ﬁé::uﬂlutch ﬂﬁﬁ!ﬂ“#!
To Steering Clutch

| ' 'Bearing Case

PH 505
Fig 505

110



75 PDM M5 e k2 K W Eu
No. Part Np, Name Q' ty Remark
1 22060134 iﬁ?—?ﬁuzauun T4 A Relief Valve 1
2 25050257 07000-02012 O/EBH11.8X2. 4 0-Ring 1
325050192 07000-03022 OFEM21. 7 3. 5 0-Ring 1
4 10030097 GB5783-M10 X 60 R Bolt 3
5 13010005 GB93-1g #hE10 Washer 9
6 82070432 PSR Tube 2
7 25210206 07000-02018 OFZBH17.8%2.4 Bojt 5
8 82070431 RHHERAH Tube 1
925050259 07000-0205 OFZH17.8X2. 4 0-Ring 1
10 10030028 (GB5783~M10x 25 L ¥.3 Bolt 4
1122060135 | 16v-76-22000 3 ) ) 8 Steering Valve 1
1225210207 107002-01623 OEM12.9X2.3 0-Ring 8
1320080290 L Adapter 4
14 121020197 1SLO8L/L-300 itk Hose 3
15 33080318 #H Gasket 4
16 12030019 GB6173-M16x1. 5 SR Nut 4
17 20080216 3k Adapter 4
18 21030381 1SLOSL/L90° 550 i Hose 1
19 10030067 GB5783-M10x 50 L d e Bolt 2
20 82070430 LEMH RS Tube 1
21 16010032 GB3452. 1-28x 3 55 O 0-Ring 1
22 16010031 GB3452. 1-25% 3. 55  OF¢ddimy 0-Ring 1
23 20040043 209-14 3, Adapter 3
24 13020010 GB97. |-8 e Washer 4
25 12030011 GB6172. 1-y8 Lo Sh Nut 4
| 26 20080233 3L Adapter 4

111




a @ T XG4161L
xoma B ¥ T HFE M

ﬁ'ﬁ@;\%ﬂiﬁﬁiﬁﬂ%"% Control And Relief Vavle

2 oom WS PR R G
No. Part No. Name Q' ty Remark
97 25050203 07002-00823 o M5, 4%2.3 |O-Ring 4
98 21050014 6400-10. 162-1000 i ESE Hose 4
29 20070007 620. 01. 010. 51 ol P ek Adapter 8
40 116030027 JB982-10 #i8 Washer 8
31 82080483 i P R SR Seat 1

112



XG4161L
LR 1O

i P L= g
Oil Cooler Piping

2 :
- ; ﬁﬁ%‘ o SR
g0 Ve e (8)
g =10 o 4
K e H -y
%, - E.__?l.-r'-.—.-.-.‘_ A e ﬁ
\'\ﬂ"' "_ B __\__\-'_...-'..:==r--—— £l | S 4
_,_,.-r"' P o :'_‘,;ln- - \ . "_:;-_ . __...'t#‘hh i
By o B N
& b - .

2 =N bR

w \

s Ly ! g ke el \alun
W fﬁ% A IR GoRAEl Valy
e\ = g Sl G SR

téﬁ—x_“\}ﬁ-; 4 l'\ b2 ﬂfﬁ/
b e Cag i)

P 506
Fig 506
113



E- T xa4151|.

AR 01l Cooler Piping

e y Tl
No. Part No. Name _Q' ty Remark
1 10020103 CB5782-M10X75 g Bolt 2
9 13010005 GB93-10 4 Washer 12
3 82070464 =iz e N Tube 1
4 25050262 wHE Gland 1
5 21020308 15L16L/L-400 WmE Hose 1
¢ 25070005 43828A- $ 207 ¢ 39 R Hose Collar 2
7 36050278 iz Hose 1
8 10030029 CB5783-M10X 30 ik Bolt 6
g 82070468 s Tube 1
10 82070471 i v K | Tube 1
11 82070466 A mHmE Tube 1
12 120020019 JB1000-M10X1 R Plug Screw 1
13 16030027 JB9B2-10 A Washer 1
14 16010031 GB3452. 1-95%3.55 | Ofp#HE 0-Ring 1
15 21020306 1SL16L/L-480 e Hose 1
16 82070469 v ik Tube 1
17 16010032 GB3452. 1-28% 3. 55 oM 0-Ring 4
18 10030067 GR5783-M10X%50 i 4id Bolt 4
19 82070470 s v K E  Tube 1
20 36050277 R Hose 1
21 22120021 Bt e ixis 0il Cooler 1
92 10030040 GB5783-M12X 35 g Bolt 4
93 13010006 GBY3-12 1.0 Washer 8
24 B2040699 MR R 0il Cooler Holder & 1
25 110030039 GB5TR3-M12X 30 L33 Bolt 4

114




XG4161L B
T HE B B XGMA

LEB®RER 4
WORKING HYDRAULIC SYSTEM

115



W B CR R L))
Hydraulic Piping (Pump To Tank)




XG4161L PO T
T HFBE un

YOI B (R B9 3 48) Hydraulic Piping (Pump To Tank)

5 — MRS # i ok
No. Part No, Name . Q' ty Remark
1 22210047 16Y-60-000008 TAE b Tank 1

2 16010043 GB3452, 1-75% 3. 55 O3 0-Ring 1

3 82070412 o Tube l

4 25070007 43828D-451" 076 MW R Clamp 4

5 13010006 GR93-12 el Washer 16

6 10020023 GB5782-M12X 80 Lt Bolt 2 B84
7 10020021 GR5782-M12X 60 i Bolt 2 8.8%
8 10030044 GB5783-M12X 45 i Bolt 8 8.8%
9 16010045 GB3452.1-85X3.55 (M@ 0-Ring 1

10 22020055 CBJ70-E112-002 TAEmR Pump 1

L1 16010077 GB3452.1-60X3.55  Of#EHt 0-Ring 1

12 82070413 i Tube 1

13 36050274 POBERYE  Hose 1

14 10030040 GB5783-M12X 35 R Bolt 4  8.8%
15 16010039 GB3452. 1-47.5X3.55 OfEa#+m 0-Ring |

16 20020019 JB1000-M10x] R Plug 1

17 21050164 e Hose !

18 13010005 GB93-10 H Washer 4

19 110020103 GB5782-M10X 75 Wi Bolt 2 8.8%
20 10030036 GB5783-M10X55 L 35 Bolt 2 B8.8%
21 16010038 GB3452.1-40X3.55 (O ¥t 0-Ring 1

117



g-IXGd.'IE'IL
g 5 8 B

XGMA

WEE R (1/2) (i 4E 2 AR L)
Hydraulic Piping (

Tank To Cylinder)

] 602
Fig.602

118



XG41&1LE.I

T HER

WO B (1/2) (W 2 M4 D)
Hydraulic Piping (Tank To Cylinder)
75 T M S M £ R om &
No. Part No. Name Q' ty Remark
I 16010036 GB3452.1-37.5X3. 55 OFE# 34 0-Ring 2

2 13010005 GB93-10 i Washer 9

3 10030036 GBS783-M10X55 L8 Bolt 2 884
4 10030034 GB5783-M10X 45 L Bolt 4 B.8%
5 82070443 e Tube 1

6 13010006 GB93-12 i Washer 14

7 10030038 GB5783-M12%25 R Bolt 13 8.8%%
8 82080405 k| Cover 1

9 10030037 GB5783-M12 X 20 Ly Bolt 1  8.8%
10 13020012 GB97.1-12 8 Washer 14

11 82080410 Eipt Cover 1

12 82080411 Eiar Cover 1

13 82070456 e Tube 1

14 82070458 o Tube 1

15 182080404 5 Cover 1

16 21020002 2SL12L/1-560 e Hose 2

17 82070453 o Tube 1

18 82070452 e Tube 1

19 21020302 2SL12L/L-650 T Hose 2

20 10030097 GB5783-M10X 60 it i Bolt 2  8.8%
21 82070445 ik Tube 1

119




EIIXGME"L
xcma ® 0 H #

BEEH (2/2) (48 5 AR I D)
Hydraulic Piping (Tank To Cylinder)

P 603
Fig.603
120



XG4161L
FHE ﬂni.u[

R B (2/2) A SR i)

Hydraulic Piping (Tank To Cylinder)

i
No.

PDM

—

10030040
2 13010006
3 13020012
4 22080093
2 B2080412
6 82080413
7 21020312
8 10030039
9 13010007
10 10030103
11 10030050
12 36020204
13 8221029]
14 36070046
15 21020311
16 36070045
17 82070454
18 10030038
19 82080407
20 82080406
21 21020340

MRS e
Part No.
GB5783-M12x 35
GB93-12
GB97. 1-12
16Y-63-13000

25L10L/L-1100
GB5T83-M12 X 30
GB93-14
GB5783-M14 % 40
GB5783-M14 X 30

25L10L/L-1830

GBS783-M12x 25

L
eli]
il

RLELE TS

Eiak |
A
T
Wi
il
it
LSS
15

HEIR

R

i

LA
i
Eiad
ik |
o

£ i

Name
Bolt
Washer
Washer
Cylinder
Cover
Cover
Hose
Bolt
Washer
Bolt
Bolt
Cover
Bracket

Gasket

Hose

Gasket
Bracket
Bolt
Cover
Cover

Hose

ol #
Q" ty Remark
2  B.8%
26
14
1
1
1
2
12 B.84%
4
2  8.8%
2  B.8%%
1
1
1
2
1
1
19 8.8%%
1
1
2

121




@ T XG4161L

mnl#ﬁﬁ

WEERE (1/2) (ﬁﬁﬁﬁﬁ?ﬁﬂ)
Hydraulic Piping

(Tank To Cylinder)

P 604
Fig.604

122



SRR~ NN

ik oLk
WU 5 (1/2) fﬂ#ﬁgﬁﬁﬂhﬁ[}
Hydraulic Piping (Tank To Cylinder)
e v H % 5/ e # L Bt g
No. Part Ng, Name Q' ty Remark
1 16010039 GB3452, 1-47.5%3. 55 'ﬂiﬁﬁfﬁﬁ 0-Ring 2
2 13010006 GB93-12 iy Washer 8
3 10030044 GB5783-M12 X 45 g Bolt 6 884
4 82070414 BHE Tube 1
5 16010034 GB3452. 1-32.5X3.55 ofpdr i g 0-Ring 4
6 20070014 FL-16 VE2L 1 4 Flange Split 4
7 13010005 GB93-10 fred Washer 16
8 10030028 GB5783-M10x 25 Wi Bolt 16 8. 84
9 21020305 2SL25F/F-2300 it Hose 1
10° 21020304 251.25F/F-2200 ith i Hose |
11 82070415 il Tube 1
12 10020022 GB5782-W12x 70 Wi Bolt 2 884
b

123



BIIKG“E"L
xoma ® B B it

WEER (2/2) AT R
Hydraulic piping (Tank To Cylinder)

(6)
{72
(8)

, 5

q(\

(97

/605
Fig 605
124



L E 0L
WIEE R (2/2) (iﬂﬁ%’ﬁﬁiﬂﬁ)
Hydraulie Piping (Tank To Cylinder)
7 oy | RBEAER % ® o % |
No. Part No. Name Q' ty Remark
1 10030028 GB5783-M10 X 25 &m Bolt 10 8. 8%
2 13010005 GB93-10 Hefi] Washer 10
313020011 GB97, 1-10 g Washer 10
4 82070417 AL F B Tube 1
5 21030489 2SL20F/Foq -1200 e Hose 1
6 10030020 GB5783-M8 x 30 g Bolt 48 8.8%
7 13010004 GB93-8 e Washer 48
8 20070032 FL-12 L Flange Split 12
9 16010031 GB3452. 1-25% 3. 55 OFF i 34 1 0-Ring 12
10 82070418 ZETHELF BT Tube 1
11 22080094 16Y-62-50000 YT (%) Cylinder L.H 1
12 22080095 16Y-62-60000 ¥ Tt o) Cylinder R.H 1
13 21030488 2SL20F/F45° -1180 i Hose 4
14 31080298 Fr 4 Bracket 1
15 82070419 ZET_F B4 Tube 1
16 21030486 2SL.20F/Fg0* ~1100 i Hose 1
17 82070416 AT RS Tube 1
|

125



EIIXG“E'!L
xoma ® & B W

W EE (B ERA L HED
Hydraulic piping(Tank To Ripper Cylinder)

f 606
Fig 606
126



- XG;1§1; E.I
W E & % CRIERE A+ 4T )
Hydraullc Piping (Tank To Ripper Cylinder) .
s — M5 hpa R gt gu
No. Part No Name Q' ty Remark
1 82070423 MERELE (H) Tube 1
2 82070420 HUE B2 P (Z) Tube 1
3 16010039 GB3452. 1-47. 5% 3. 55 OFE % ) i 0-Ring 4
410020106 GB5782-y12 X 60 #i Bolt 4 10,94
5 10030046 GB5783-M12 x 50 @i Bolt 2 10.9%
6 13010006 GB93-12 g Washer 16
7 21020303 25L25F/F-1200 il _ Hose 2
8 20070014 FL-1g TR Split Flange 4
9 16010088 GB3452. 1-31. 5% 3. 55 O %5 4 i 0-Ring 4
10 10030032 GB5783-M10x 35 it Bolt 16
11 13010005 GB93-10 i Washer 16
12 32040098 Bk Pipe Clamp 2
13 82040687 EGE o Bracket 1
14 12020007 6B6170-y10 /iy Nut 4
15 82040686 Tedts Bracket 1
16 22080096 16Y-84-62000 F i g Ripper Cylinder 1
]

127



T/ ¥ &
WORKING  UNIT

128



BT
Xama

0

XG4161L
T HEE B

B4
Straight Tilt Blade

& 701
Fig.701

128




@ T XGa161L

xoma ¥

B #

HE* 5 7] Straight Tilt Blade

5
No.
1 B2210287

PDM

12030026
16070003
35050146
5 35040037
6 13010007
7 10030053
8

9

e 2 B

36210352
36060283
10 36210356
11 36210353

L]

Part No.

GRE171-M20X 1.5

T S P
3

1B/T7940. 1-M10% 1 JHAR

195-71-11520
GB93-14
GR5783-M14 X 40

il

#
gl
8 i3
kIIH
W
7
PEWRL

% L

Name
Blade, Straight tilt
Nut
Grease Cup
Shaft
Pin
Washer
Bolt
Bit,end, L.H
Bolt
Edge, cutting
Bit,end, R.H

Bl
Q' ty Remark
1
28 1044
4
p.
2
2
2 10,94
1
28
2

130




E G

Straight Tilt Frame




B E5HEFF Straight Tilt Frame

5
No.

mm-:rmm#mm-—-

MMMNNH—'WP—-H—Idemp—l
m.hmt\:k—t:mm-qmm.hmmﬁn

3
(=]

33010031
33010032
33080451
10020117
16070003
36210358
82050212
82040689
36060282
33050096

13020016

10020119
82210286
22080093
10020113
35050147
12010020
82210285
13020015
10030078
10020120
33050095
82040688
35050148
30610346
13020016

B A 5 EE

Part No.

GB5T82-M18X 70
JB7940. 1-M10Xx1

GBY7. 1-24
GB5782-M24 X 130

16Y-63-13000
GB5782-M12 X 65

GB8RY. 1-M12

GBA7. 1-20

GB5783-M20X45
GBH782-M24 X 160

GB97.1-24

By

B H

gl

i 43

AR

3k
EEREEH
SRR A
bR

A BR P i
e

i

£ EsR et
i o T
i

i

aR i}
ZeERhRE
gdt

i

BRA
AR it

fe SRR A
i

LB L
4

% i

Name
Shim
Shim
Washer
Bolt
Grease

Joint

‘Bracket

Frame R, H

Nut

Cover, Bearing
Washer

Bolt

Trunning, R,H

Tilt Cylinder

Bolt

Shaft

Nut

Trunning, L, H
Washer

Bolt

Bolt

Cover, Bearing
Frame L, H
Shaft

Plate

"Washer

] HE
Q' ty Remark
4

b oo 0O &

L

= B &

—

16

£ b B3

132




XG4161L P T
T HEB B XGMA

B 54T Straight Tilt Frame

B! oy LS AGE % K * MR %
No. Part No. Name Q' ty Remark
27 10030063 GB5783-\16x 35 e Bolt 4

28 33080449 Hp Shim 4

29 33080450 e Shim 4

30 82050213 FXMBAEH  Bracket 2

31 /13010010 6B93-20 18 Washer 10
3210020043 GB5782-M20 % g9 L F Bolt 10

33 12020018 GB6170-p2p i Nut 2

34 36210359 i Joint 2

[

133




-
<
=

(9),(10).(11)

(9).(10).(11



XG#1E1L
# | ﬁa. 5

tA1+2% Ripper

R om  ARELmE % it g |
No, Part No. Name Q' ty Remark
1 82210280 Fdp Steadier, Weld |
2 35050141 s Pin 2
3 16070003 JB7940. 1-M10x | A Fitting, Grease 10
4 30610343 P Baff]e 2
5 13010007 GB93-14 i Washer 4
6 13020013 6B97. 1-14 #fiy Washer 4
7 10030052 GBS783-M14X35 g Bolt 4
8 30610342 EEL Baffle 8
9 10030102 GBS783-M12X 25 i Bolt 16
1013010006 GB93-19 £ Washer 16
1113020012 6BY7. 1-12 e Washer 16
1235050142 14 Pin 4
13 35050143 4 Pin 4
14 33060307 L HE Bushing 4
15 33060308 Hhis Bushing 4
16 82210281 FEEF Link Rod 1
17 82210282 EEFF Link Rod 2
18 10030139 GB5783-M12x 80 i Bolt 3
19 12020010 GB6170-y12 [ 35 Nut 3
20 35050140 i Pin 3
21 82210278 fil g Beam 1
22 81210089 cE Pin 3
23 36210243 g Tooth End 3
24 82210339 et s Shank 3
25 33080314 #hp Washer 4
26 36210258 g Bolt 4

135




xoma ¥ #

E- T XG4161L
B #

¥A+32% Ripper

5 PDM iR S TN v % L o &E
No. Part No. _ Name Q' ty| Remark
27 13020016 GB97.1-24 1 Washer 10

58 10030138 GBST783-M24 X80 iR Bolt 10

136



s
-
[
|
1 g "
|
e 4

&S
L

¥ 704
Fig. 704

137



E-Ixenﬁu

xama ¥

# B #

#=5|42 Drawbar

b=
No.

-

14010013
10010061
30160711
12040031
82080402
10030140
13010013
14030057
14010035

0w @ =1 o @ e B

WSS
Part No.
GB91-3.2x25 4
GRAL. 3-MI2X 1. 5X60 R
EEL
GBO45T-M12X 1. 5 8 E}
g4
GB5783-M30X 70 g
(B93-30 e
GB882-B60 X 200 %k
GBY1-10X 100

Bolt

Lock Plate
Nut

Drawbar

Bolt

Spring Washer
Pin

Pin

#HR &
Q' ty Remark

138




#® Y R 4
CONTROL ~ SYSTEM

139



i T ER AT
Fuel Control Lever
o
g A2 e “Q
uf@'{ﬁl-;'ﬁ | -«?:'.. #j"‘; ‘k_ "
\_/‘\‘. @/Iﬁ
' ‘1 4]
S | P

A 801
Fig 801

140



XG4161L g. T
FHE R

{1340 Fuel Control Lever

g
Nn._

1 81050184
2 12020005
3 10030129
4 33080344
5 12040024
6
7
8
9

PDM

14010013

14010003

36030105

14030077
10 10010055
11 13020012
12 36040036
13 33030251
14 14020036
15 36210204
16 25060031
17 25050263
18 10030111
19 13020011
20 23040052
21 81210253
22 81210267
23 31040169
24 14010004
25 12040028
26 14030002

R

Spec,
TY160B. 45. 02
GB6170-M8
GBSH783-M8 X 60
101-43-11380
GB9459-M12X% 1, 5
GB91-3. 2% 25
GB91-2x 16
04211-20634
(GB8B82-B8 x 22

GB31.3-12X1.5%65

GBY7. 1-12
16Y-05-00009
XG4221L. 6. 3-3
GB119. 2-6X 16
101-43-11281
195-43-41360
16Y-26C-00005
GB5TB3-M10 X 25
GB97. 1-10
16Y-05C-01000

16Y-05C-00002
GB91-2x 20
GB6178-M8
GB882-B6x18

e

LU
LS
gl
L3
#

Xt
i
i A
1
F
kY

RS

2 rpag

B

Lt

I

okl
VB AT

2 i

Name
Lever
Nut
Bolt
washer
Nut
pin
pin
yoke
pin
Bolt
washer
Sping
disc
Pin
facing
buffer
cycle tube
Bolt
washer
shaft
box. spring
rod
Plate
pin
Nut
Pin

¥t
Q" ty Remark
1
1

1

=S

L R o

L3

141



XG4161L
gﬁE#i#!!ﬂ

184, Fuel Control Lever

e

No.
27
28
29
30
31

S

Spec.
14010002 GB91-2X12

PDM

81050190

10030041 GB5783-M12X 35
13020012 GB9T7.1-12
31060375 16Y-05C-00001

i

LAt

iR
gl
L

Name
Pin
lever
Bolt
washer

Plate

i

it #iE
Q' ty Remark
1
1

2
2

142




XG4161L
LA 70

AR A T

Transmission Control Lever

'
9/ 5

| 2% 0%z
F L ?\-1
o TR &=
< 25 d &—:p
®
19 L
g:,m b1 31
| 27 B
28\1: 20 w23
29\9 &
) 21

41 29 3: 2
43"--‘ %-’-ﬂ;ﬂ

Sy A
N
SN %"-?"";,- Lo E?\.. ‘4,,23
NN n“‘"}m ~w
4 802
Fig 802



A %IFF Transmission Control Lever

]
No.

PDM

s

82050233
25060034
25210267
82020068
82030254
82050232
25090002
82080416
36040037
30030283
14020048
11040025
13020010
10030115
13020012
13010006
82080417
14020047
10030115
13020012
10030115
13020012
13010006
16070004
82090142
81210265

mm-qmm.:xmt\:

t\:l_\:r—ta—ln—-p—-n—bn—-a—-n—-—-»-

b3
(= 1]

A
Spec.
16Y-25C-04000
*09361-01460
*09304-01240
154-43-43110
| 16Y-25C-01000
10Y-25B8~-07000
09305-00800
16Y-25C-02000
10Y-25-00001
16Y-25C-00001
GB879
GB818
GBI7. 1
GB5T83
GB9T. 1
GB93
16Y-25C-06000
GBBT9
GB5783
GB97. 1
GB5783
GB97. 1
(GB93
JB7940. 2
16Y-25-08000

PR
A

FH

=3
o\
HRH
FHi

Pt

9%

L

#ax22
HETMB X 16
H 8
HLENM12 X 30
12
il 12
SRR

5% 32

HREEM12 X 30
12
BEEEM12 X 30
12

HE12

HHEF90° MI0X1
Eiid

4 L

Name
control lever
bushing
knob
guide
box
lever
knob
bracket
Spring

plate

pin

Screw
washer
Bolt
washer
washer
Plate
Pin
Bolt
washer

Bolt

‘washer

washer
fitting, grease

lever

HAER KA rod

B &
Q' ty Remark
|
1
1

— Y N - CHY L S

o= T 3 GO TR - TR = N =1

144




XG41E1L
T HAE H

EII

R IELEHIFF Transmission Control Lever

5 POM LU “ % R &
No. Spec. Name Q" ty Remark
27 12040025 GR9459 SREMI0X1.25 Nut |
28 14010004 GR9] H2x18 Pin 8

29 25210214 06122-02004 g seal, bearing 6

30 15030013 GB290 BEHIHK2018 o110y needle 4

31 82040705 16Y-25-09000 -2 bracket 1

32 82050236 16Y-25-05000 Erd lever 1

33 14050038 GB1099, | fs5x75%19 key 1

34 13020010 GR97. | s Washer 1

35 10030020 GB5783 Ms x 30 Bolt 1

36 81210263 R rod 1

37 81210266 T RSB RAF rod 1

38 82050235 82050235 £l lever 1

39 82050234 16Y-25C-05000 £t lever 1

40 81210263 T RS R AT rod 1

41 13040027 GB894. | 4820 ring i

42 15050028 GBY163 RYHAGEES bearing 1

43 GB9163  GB8Y4. | Fild37 ring 1




A L AR AAT
Ripper Control Lever

f 803
Fig 803

146



XG4'IE‘IL

T HEE M

EII

AT B8 bF Ripper Control Lever

No.
1

2
3
1
3
6
7
8
9

10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26

IFg

PDM

26020082
12030011
25050267
25210415
10030099
13010002
12030011
13020002
25210414
82050252
10030015
81210260
25210412
82040712
14010003
14030077
36030076
81210257
13020010
36030107
82050251
81210261
35050156
36040038
10030020
82050248

L

Spec.

16Y-86C-11000 FHi

GB6172, 1
195-61-45140
195-61-45130

GB5783

GBY93

GB6172, 1

GB96

16Y-87C-01000
16Y-87C-05000

GB5783

16Y-87C-06000

195-61-45440

16Y-87C-04000

GB91
GB882
04211-20844
195-61-45260
GB97. 1
04210-20832
04244-40816

16Y-87C-07000
16Y-87C-00002 .

195-61-45290
GB5783

16Y-87C-02000 i

#
Name

knob
M0 nut
Ciak | guard
B pedestal
HREM5 % 10 bolt
5 washer
EREIME nut
s washer
s but ton
2] lever
WHME X 16 bolt
E2 2 ‘bracket
& bearing
52 bracket
H2x 16 pin
ahB8 x 22 pin
X O yoke
it lever
s washer
X4 yoke
44 shaft
£i873 lever
i pin
5 spring
SRHEMB X 30 bolt

lever

#

i B
Q ty Remark

1
1

147

148




A 5289 F Ripper Control Lever

T i) A 7

S — ot i &
No. Spec. Name Q' ty Remark
27 14050038 GB1099. 1 B5%X7.5%X19  key 1

28 15050030 GR9161 ¥ bushing 1

148



XG4161L B
LI E T © 5o
Hot S B AT
Ripper Control Linkage
/] 2 3
i \ [
[/ / :1"*‘-@“";
ff_j:ﬂf 5 ¢
- |E 3 g 1 !
T W

# 804
Fig 804

149



8 T XG4161L
xoma B 4 B #

PA L 283540 BEFF  Ripper Control Linkage

5
No.

tnm-:mm-hmm.—-

— = = - — — o —
=3 [=:] en - a3 [ %=1 e =

Y
oo

PDM

15050030
12040025
14010004
12030038
15050029
25210214
15030007
82050249
82050250
16070004
12030042
33080459
82090145
10030102
13020012
15050031
12040024
14010012

MK

Spec.
GB9161
GB9459

GBI1
GB6171
GB9161

06122-02004
GB290
16Y-87C-03000
04248-31016
JB7940. 2
GB6171
16Y-87C-00001
16Y-87C-08000
GB5783
GB97.1
GB9161
GB9459
GB91

AR RS 1BK 105/ 0B
HAIMI0X 1, 25
Hi2x20
#RIM10X 1. 25
SR SABR105,/Q8
G dER
ARl ARHK2012
et

fes

MAF90° MI0X1

e 5

Name
bhearing
nut
pin
nut
bearing
seal, oil
bearing
lever
rod

fitting, grease

$EFIM10¢ 1. 25LH nut

e gasket
i pedestal
WAEMI2X25  bolt
#HE12 washer
F A i A&ASTLBK10 bearing
SEEMI2X 1.5 nut

#43. 2% 20 pin

A &
Q' ty Remark

2

4
4
2

[ % T ™~

b B e

—

L= S - B

150




XG4161L
LA 7 O P

P TIHRYFF
Blade Control Lever




BT XG4161L

xoma B # E #

£ 71489\ #F Blade Control Lever

No,

W oo =1 v oen = W b =

o T S = S~ e S - S s SN s U R e

s

PDM

26020082
12030012
25050267
25210411
10030099
13010002
82050244
25210413
82090144
82090143
10030015
13020002
25210412
82040709
12020005
35050155
81210256
25210408
36030109
14030077
14010003
81210257
13020010
36030107
82050241
81210258

bR
Spec.
16Y-86C-11000
GB6172. 1
195-61-45140
16Y-86C-00005
GBS783
GB93
16Y-86C~-09000
195-61-34130
195-61-45180
195-61-45170
GB5783
GB96
195-61-45440
16Y-86C-07000
GB6170
16Y-86C-00004
16Y-86C-06000
195-61-45211
16Y-86C-00003
GB882
GB91
195-61-45260
GBI7. 1
04210-20832
04244-40805
16Y-86C-08000

FH
EREEM10
i

%
HEIM5X 10
5

ik

&

L

L i
SEEME X 16
s

LI

-2

R AEMB

L

XH

el

X O#
Hi%hB8 X 22
Hi2x 16
EW

8
XA
Frea
#isk

nut
guard
pedestal
bolt
washer
lever
bearing
yoke
pin
bolt
washer
bearing
bracket
nut

pin
bracket
button
yoke
pin

pin
lever
washer
yoke

shaft

lever

/6 24

Q' ty Remark

152




XG4161L PYE
S HFE B XGMA

P TIHYHF Blade Control Lever

F5 PDM R # i " &
No. _ Spec. Name Q' ty Remark
27 36040038 195-61-45290  #AGF spring I

28 25210410 16Y-86C-00006 #43E

bushing

1

153



g TIHRYRAT
Blade Control Linkage

{# 806
Fig 806
154



XG4161L
T HE R

EII

FIIBRYBFF  Blade Control Linkage

5] L. 5 < % o M
No. Spec. Name Q' ty Remark
1 '25211214&9 195-61-45420 ﬁmﬁc Jjoint, ball | "
2 12030031 GB6171 MREIMIZX1.5  nut 1

3 82050240 16Y-86C-01000 #F rod 1

4 12030049 GB6171 BREMI2ZX 1.5  nut 1

5 15050024 GBII61  AWHRSILBIZS/GB bearing 1

6 12040024 GB9459 REMI2X1.5  nut 1

7 14010012 GB91 3. 2% 20 pin 1

8 82050256 16Y-86C-02000 IEHF lever 1

9 10030020 GB5783 SREEME X 30 bolt 3

10 13020002 GB96 s washer 4

11 15030007 GB290 WEHAIARNK2012 bearing 4

12 25210214  06122-02004 F42 3 seal, 0il 4

13 12040025 GB9459 SREIMI0X 1,25 nut 6

14 14010004 GBI1 #2x20 pin 6

15 15050031 GB9161 HKWHRSIBNIOS/B bearing 3

16 12030042 GB6171 SRBEM10X 1. 25LH nut 3

17 82050243  04248-31020 #F rod I

18 12030038 GB6171 SEIMI0X1,25 nut 2

19 15050030 GB9161 FKUHAKSILBKIOS/®  bearing 2

20 82040706 16Y-86C-03000 & pedestal 1

21 35020054 16Y-86C-00001 i shaft 1

22 35020055 16Y-86C-00002 & shaft 1

23 14050038 GB1099.1  ##5X7.5X19 |key 3

24 13010027 GB7244 #Hhg12 washer 4

25 10030015 GB5783 WHEMIZX30  bolt 4

26 16070004 JB7940 HAF90* M10X1 fitting,grease 3

155




E-Ixeusu.
g ¢ @ B

& T) R GNRAT Blade Control Linkage

s MR # 8 o wE
PDM
No. Spec. Name Q ty Remark
27 82050257 15‘1'—35'[:*{}4{]% we lever i |
28 82050242 04248- -31010 H rod 1
29 82050245 16Y-86C— -10000 EE lever 1

30 15050029 GBO161

A5l RSABKL 05/q8 hearing

156



—

XG4161L Py T
T HME I}Em

¥ RO

Steering Conrol Lever

i 807
Fig 807
157



E XG41E"IL
T K H T & BB

i [T Steering Conrol Lever

% oM o ki R
No. Spec. Name

1 81050177 16Y-26C-11000 ik 1;&ver* (L. H)
9 15030015 GB290 i zh 4l 7RHK2016 bearing
3 82090137 16Y-26C-07000 4 shaft

4 81050176 FrLPE rod

5 14030081 GB882 w4kl B8x18 pin

6 14010004 GB91 852X 20 pin

7 36060216 144-43-51130 Bk bolt

g 12020041 GR6170 SR FIMBLH nut

g 25060031 195-43-41360 Hh % damper
10 12020007 GB6170 B ERML0 nut

11 25060030 195-43-41570 FW knob

12 25060030 195-43-41570 T knob

13 112030040 GB6173 BEEMI2X 1.5 nut
14 10030015 GB5783 HEEEMB X 16 bolt

15 13020010 GB97. 1 4 8 washer
16 23040051 16Y-26C-05000 bre il cable
17 114030016 GBBB2 B44IB10 X 30 pin

18 36030103 10Y-26-00006 & yoke
19 14010012 GBY1 43.2X20 pin

o0 81210251 F bracket

91 81050178 16Y-26C-03000 et Jever. (R.H)

158



XG4161L pom
T HE inxnu:E

TR R RIER (172)
Brake Pedal And Linkage (1/2)

4 so08
Fig 808

159



a }(G41E1L
T F H T 6 @ B

s 2 S DA B AT (1/2) Brake Pedal And Linkage

(75 % % W W i
PDM

No. Spec. Name Q ty Remark

{ 82080398 16V~ -26C-01000 Jxﬁﬁ | pedal, L.H 1 |
9 82080399 16Y-26C-02000 AR pedal, R.H 1
4 16070004  JB7940.2 AAFMI0X 1 90° fitting grease 2
4 15030006 GB290 il AKHK3520 bearing 4

. s 95210236 06122-03504 %R seal, dust 4
6 14050039 cB1099.1  f10x13x32 key 2
7 81050173 10Y-26-13000 it ] lever 2
g 10030045 GB57B3 M2 X 45 bolt 2
9 13010006 GBO3 AREE 12 washer 2
10 30610345 16Y-26C-00005LS 34 pracket 2
14 25210235 09311-41237 GyhiRe polt bumper 2
16 36040022 154-43-41260 A 'spring 2
17 35070084 16Y-26C-00002A FEAT joint 2
18 14030030 GB8s2 WAhB14X40  piD 4
19 14010017 GBI1 244 X 25 pin 4
20 35010128 16Y-26C-00001 shaft 1
21 110030102 GR5T83 HEARML2 X 25 holt 4
29 113020004 GBI6 Hhig 12 washer 4
03 81050174 16Y-26C°0 08000 & lever (L. H) 1
24 81050175 16Y-26C -09000 #EE lever (R. 1) 1
95 16070004 JB7940. 2 shAEMI0 %1 go® fitting grease 2
26 15030016 GR200 . 2 sl ARHK3020 bearing 4
97 125210390 06122-03004 e seal dust 4

160




XG4161L pwmE
¥ H # e xoma

HB R BERF (2/2)
Brake Pedal And Linkage (2/2)

4 809
Fig 809

161



lIXG41E1L
xoma ® & B #

o 2y AR UL B HEAT (2/2) Brake Pedal And Linkage

[ 9 R & W o & |
I:n, POM Spec. Name Qty Remark
1 81050183 HEFF | rod
9 81050182 ¥ rod
3 81050181 b rod
4 14010017 GBO1 #54 X 25 pin
5 14030030 GB882 giB14X 40  pin

162



XG4161L
TEE B

W T B AR

Decelerator Pedal

B 810
Fig 810

163



T

XG4161L

m!ﬁ!ﬁ

K B Decelerator Pedal

e om W n W T
No. Spec. Name Q' ty Remark
L 16070003 ~ JB7940.1 afF M10x1  fitting grease 2

o 82090140 16Y-05C-05000 R pedal 1

3 14050038 B1099.1  H5XT7.5X19 key 1

4 13020015 cpo7.1  H#A20 washer 1

5 25210214 06122-02004 i < % AR geal, dust 4

§ 10030022 GB5783 BREU8 X 30 bolt 1

7 12020005 GB6170 HEINS nut 1

8 15030007 (B290 e 4 AHK2012 bearing: needle 2

9 10030020 GB5783 M8 X 30 bolt 1

10 13010004 GBI3 e washer 1

11 82050254 16Y-05-18000 ¥4HA knob 1

12 14010004 GBIl 4220 pin cotter 2

13 82050230 04248-30825 LB rod 1

14 12040028 GB6178 L EMB nut 1

15 14030077 GB8B2 B8 X 22 pin 1

16 33060327 16Y-05-00011 WA spacer 1

17 82040698 16Y-51C-15000 35 bracket 1

164




XG41ETL .I
R B 7O

HB B B ALy

Brake Lock Lever




E- T XG4161L

XG4161L
T 6@ B

HIZH BB Brake Lock Lever

3 oM R # £ W &E
No. Spec. Name Q' ty Remark
| 82080403 16Y-26-17000 KR plate .

9 15030015 GB290 $hAKHK2016 bearing 2

3 95210214  06122-02004 PR seal, dust 2

4 82050226 16Y-26-16000 IR lever, - lock 1

5 16070004 JB7940. 2 wAFM10% 1 90° fitting grease 1

6 82050218 16Y-26C-12000 i TR plate lock 1

7 95210399 0930400835 F# knob 1

g 36060274 01306-10616 RET bolt 1

9 Pk wire 1

10 10030102 cBT8l #REM12X25  bolt 3

11 13020012 GR9T. 1 #E 12 washer 3

{2 30050443 10Y-26-00008 i plate 1

13 14030081 (;B882 kel BBx18 pin 2

14 14010004 GBIl #i2X20 pin 2

|5 82040694 16Y-26C-04000 xR bracket 1 |

16 82050221 16Y-26C-06000 FF rod 1

{7 82050222 10Y-26-05000 E1 lever |

|8 36060274  01306-10616 HRET bolt 1

19 55 wire 1

20 30160712 16Y-26-00011 iR plate 1

21 14030080 GB882 Wk B14x50  pin 1

99 14010016 GB91 4420 pin I

23 31050384 16Y-26C-00007 ik plate 1

94 82090139 16Y-26-30000 55 shaft 1

95 114010004 GB91 942 20 pin 2
| 26 36040035 16Y-26-00010 it spring 1 B

166




XG4161L
*h 8 Al

HEI BN Brake Lock Lever

75 Sk 5 # N it &u
No. Spec. Name Q' ty Remark
27 15030006 GB290 4 &HK3520 bearing 1
28 25210236 06122-03504  @Eim seal dust 2
29 15030014 GB290 RETHIARHK2520 bearing 1
30 25210276 06122-02504 ith seal dust 2
31 81050180 16Y-26C-13000 Mg plate 1
32 81050179 ' 16v-26C-14000 12 45 lever 1
33 10030045 GB5783 REMI2X45  polt 2
34 13010006 GB93 #M12 washer 2
35 35030042  16Y-26¢-00008 1 8k shaf't 1

36 16070004 JB7940. 2 HAMI0 %1 9g° fitting grease 1

167



EII)(G41E1L
xoma & ¥ B #

mou o LBARA
cAB AND ELECTRICAL SYSTEM

168



BT
Xama

L
F B #

1

XG41e
2

B

Cab




e
\E% o o S/ v W Wik A
No. Part No. Name Q' ty Remark
1 23060050 | 4 Cab 1
9 10020092 CR5T82-M14X60  HREE Bolt 12
3 13010007 GB93-14 gL spring Washer 14
4 13020013 GR97. 1-14 U Washer 14
5 10030134 CBETE3-M14X35  HREE Bolt 2

170




F AL Ry

Operators Seat

F 902
Fig.902
171




B T XG4161L
T R AN

FANER OPERATORS SEAT

% oM e 5 M % W Wk &
No. part No. Name Q' ty Remark

1 23070005 P K Seat 1

9 26020118 Bk SR Braket 1

3 10030016 GB5783-MBX20 e Bolt 4

4 13010004 GB93-8 R spring Washer 4

5 13020010 GB9T.1-8 [ Washer 4

6 12020005 GBE1TO-M8 [ Nut 4

7 10030039 GB5783-M12X30 e Bolt 4

g 13010006 GB93-12 #H| Spring Washer 4

g 113020012 GB97.1-12 4 Washer 4

172




XG4161L
LR P O 5-Re

XGma

he. 2]

Instrument Box

M 903
Fig.903

173



H- I XG4161L
¥ |8 #

{yes  INSTRUMENT BOX

75 oM Tl ] % W W AE

No. Part No. Name Q' ty Remark
1 23070031 -{iﬁﬁ Instrument Box 1
9 10030028 GB5783-M10X25 W Bolt 6
Washer- 6

9 13020011 GB9T. 1-10 4

174




XG4TB1L
*hesldma

AR iR
Electric Fiffing Panel

%, o
W ko
5 | 1
M |
W |
o) @
[ okt = ]
- |I y 4
¥ \Q‘-Q

N f
- 1Y "
_.i.-f-!_'? SN — \
. J \ K- W,
i oy ,
- A i i Y
! ) o \ W
| / ::‘-._ =30\ ,r: kY
J W .Y W - [ ]
i \{i}? \ YOI f ':";
R\ i A= ] ¥/
-3 | f
N - | I
i

r -.I
§ f /
4 ol _ ,"‘hﬁl /
¥ =)= '-""]]J_p'l e /'( ;
[0 Bl e g g
. N\ @ 7 98-e
j W Ll | M JI.-’
k) I 4 1\L-".'“"- — ||I'|l "III. 4
N/ T [ ol
NA A N /=2 o
"_r"__-__'—\— J y |"l g __II-III |'r
f Ny ! e
| -._I Ll .'_.:‘.'
! ) A, _|"I 7 /
(&) W : ;7'/; /
NI/
A i
\\. i 1
i
i
: /
\ '
\ /
N/

] 904
Fig.904

175



@ T XGa161L

xoma B

B #

i 3822358 Electric Fiffing Panel

5
No.

it

2
3
4
5
6
1
8
9

10
11
12
13

PDM

I2412DUUE
24090001
24090014
11050002
30030346
13020008
13010002
12020002
112020003
13010003
13020009
24090002
11040010

W
Spec.

(B819. 1-M5X 16 |

GB97. 1-5
GBI3-5
GB6170-M5
GB6170-M6
GB93-6
GB97. 1-6

GBR18-MEX 12

J\ER

4P Lk
ARIGEFR AN
RET

4k b R 2R
ol

gl

R

e}
gl
gl
gk
iRET

e £

Name
Fuse Box
Right Relay
Mini Relay
Bolt

Relay Mounting Plate

Washer

Spring Washer
Nut

Nut

Spring Washer

Washer

Starter Relay

Bolt

M &k
Q' ty Remark

176




hE.27

Instrument Pane]

F 905
Fig 905

177




@ T XG4161L
xoma ® # B

{4 Instrument Panel

;o R % L ¥ &
No. Spec. Name Q' ty Remark
1 24050001 P e R . Yoltage 1
2 24050046 AkEMRyhiR#E  Oil Temperature Gauge 1
3 24050007 i 0il Pressure Gauge 1 | A
4 24050015 kiR Water Temperature Gauge 1 B
5 et Instrument Panel 1 {uRfing
6 B S Lo Alarm Unit 1 M
7 24050019 BRyli//NF3E Fuel Level Gauge/Hour meter | 1

178



XG4161L
T HEE ﬂa.I

AIR  CONDITION SysTEy

179



Air Condition Condenser Installation

23RV B TR

B 1001
Fig.1001

180




XG41E1L
L N O

YIRS e AIR CONDITION CONDENSER INSTALLATION

Fr& DM M5 e £ # A
No. Part No. Name Q' ty Remark
1 ZEDEUiI? ke Condenser | 1 B
2 12020007 GB6170 SEEM10 Nut 4
3 82040707 b-%: 1 Braket 2
4 13020011 GBY7, | ##10 Washer 8
5 13010005 GRo3 10 Spring Washer 8
6 10030033 GB5783 BEM10X40 Bolt 4
7 13020012 ¢B97. 1 12 Washer 8
8 13010006 GB93 # 12 Spring Washer 8
9 10030039 GB5783 SERM12X30 Bolt 8
n |

181



E'IXG41E1L
xema B H B #

25 4L 23R
Air Condition Compressor Installation

#1002
Fig.1002

182



XG41E‘IL
T HEE B

EII

BRG] 2ok AIR CONDITION COMPRESS

OR INSTALLATION

& PDM M5 e % ﬁ: M &
No. Part No. Name Q' ty Remark
I 23050072 e Triangle Belt 1
2 E45H] Compressor 1 Bl i
313020011 ¢R97. | W10 Washer 4
4 13010005 GRo3 W10 Spring Washer 4
5 10030033 GB5783 REM10X40 Bolt 4
6 82040711 -2 Braket 1
7 10030127 GB5783 BREMI2X110  Bopy 1
8 13010006 GR93 12 Spring Washer 9
9 12020010 GB6170 L 3N Nut 1
10 13020012 cR97. 1 g2 Washer 8
11 10030039 GB5783 EEM12X30 Bolt 8
12 /82040710 Hega ¥l 532 Braket 1
—

183



@ T XG4161L
xoma B H B #

25 A A
Air Condition Cooling Piping

MR

s P L andenser

1003
Fig.1003

184

8
Compress



XG41E1L

T HEE R

EII

TR E KR AR CONDITION

COOLING PIPING

e
No.
1

M A5 e

Part Np.

PDM

2 13020011 GB97,1-10

3 13010005 GB93-10

4 10030029 GBST83-M10X30
5 31020127
6

7

8

9

10 13020012 GB97. 1-12

11 13010006 GB93-10

12 10030038 GB5783-M12X25

g
£t

et

i
ZHETF
BEFL=2800
[ L=800
HEHL=3200
fils i 2%
i

el

s

& L

Name
Evaporator
Washer
Spring Washer
Bolt
Clip
Pipe
Pipe
Pipe
Liquid Storage
Washer
Spring Washer
Bolt

#HR &8
Q’ty_Remark

1

4
4
4
4

—

W W

B 4% ok

i 2% Yok
Pl ik
Bl 2= Yo
iR E

185



25 R LR B
Air Condition Heat-Supply Piping

B 1004
Fig.1004

186



XG4161LPSE T
T HEE B XGMA

ZEHOtEEF B 223  AIR CONDITION HEAT-SUPPLY PIPING

FFe
No.

1

=1 @ G = L M

PDM

25070006

25070011
36050195
20080199
20080148

WS MY
Part No.

179904-$ 117§ 19

$197$29
HG2184-1-b-16
5T-08-12SP

k= L o &

Name _Q'tyiRemark
-iéﬁi Clamp 1
HAKH Drainage Pipe 1 BlE 3k
R Clamp 4
K Water Pipe 1
AAMEESLRI/2-R3/4 Adapter 1
ek Adapter 1
R 7K FF % Switch 1 B

187



